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1. Test Laboratory

1.1. Testing Location

CAICT
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Name:

Chongging Academy of Information and Communications

Technology

Designation Number:

CN1239

No.19EastRoad,Xiantao Big-data Valley,Yubei District,

Address: Chongqing,People’s Republic of China
Postal Code: 401336

Telephone: 0086-23-88069965

Fax: 0086-23-88608777

1.2. Testing Environment

Normal Temperature: | 15-35°C

Relative Humidity: 30-70%
1.3. Project data

Testing Start Date: 2024-03-04

Testing End Date: 2024-03-08

1.4. Signature

2024-03-22
Junxin Dong
D
(Prepared this test report) ate
ﬁ\ 2024-03-22
o \
Lili Wang
Dat
(Reviewed this test report) ate
é‘ (ﬂ& jﬁ/ 2024-03-22
Jin Zhou
Director of the laboratory Date

(Approved this test report)
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2. Client Information

2.1. Applicant Information

Company name: Micron Electronics LLC.

Address /Post: 1001 Yamato Road, Suite 400, Boca Raton, FL 33431, USA
City: Boca Raton

Country: USA

Telephone: +1 888 538 3489

Fax: --

Email: pcheng@micron-electronics.com

Contact Person: Ping Cheng

2.2. Manufacturer Information

Company Name: | Micron Electronics LLC.

Address /Post: 1001 Yamato Road, Suite 400, Boca Raton, FL 33431, USA
City: Boca Raton

Country: USA

Telephone: +1 888 538 3489

Fax: --

Email: pcheng@micron-electronics.com

Contact Person: Ping Cheng

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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3.  Equipment under Test (EUT) and Ancillary Equipment (AE)

3.1. About EUT

EUT Description tracker

Model name PT102V
Brand name Prime

LTE Frequency Band 4/13

Type of modulation QPSK/16QAM
Extreme Temperature -10/+60°C
Nominal Test Voltage DC 3.8V
Extreme Test High Voltage DC 4.2v
Extreme Test Low Voltage DC 3.5V

Note: Photographs of EUT are shown in ANNEX A of this test report.
Note: High and low voltage values in extreme condition test are given by manufacturer.

3.2. Internal Identification of EUT used during the test

EUT ID SN or IMEI HW Version SW Version | Date of receipt
PT102V03.01
24B02W000008#S1 | IMEIL:866484030180649 | PT102 V2 PCBA BO7 2024-02-29
PT102V03.01
24B02W000008#S6 | IMEIL:866484030180465 | PT102 V2 PCBA BO7 2024-02-29

*EUT ID: is used to identify the test sample in the lab internally.

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965
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3.3. Outline of Equipment under Test
Technology Band UL Freq.(MHz) DL Freq.(MHz) Note
16QAM only supports
B4 1710-1755 2110-2155 1.4M, 3M and 5SM
LTE bandwidth
16QAM onl rts SM
B13 777-787 746-756 QAM only supports
bandwidth
3.4. Internal Identification of AE used during the test
AE ID* Description dB*
AE1 RE cabl B4:1.0
able
¢ B13:0.8

AE ID*: is used to identify the test sample in the lab internally.

dB*: is provided customer.

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
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Documents

4.1. Documents supplied by applicant

PICS/PIXIT, referring to Annex B for detailed information, is supplied by the client or
manufacturer, which is the basis of testing.
4.2. Reference Documents for testing

The following documents listed in this section are referred for testing.

Reference Title Version

FREQUENCY ALLOCATIONS AND RADIO TREATY

FCC Part 2 MATTERS; GENERAL RULES AND REGULATIONS, e- --
CFR

FCC part 27 JMISCELLANEOUS WIRELESS OMMUNICATIONS

pa SERVICES, ¢-CFR,

American National Standard for Compliance Testing of

ANSTC63.26 Transmitters Used in Licensed Radio Services 2015

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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5. Test Equipments Utilized
5.1. REF Test System

HW SW
No Manufactur | Cal.Du
Equipment Model SN Versio | Versio
e e Date
n n
1 Spectum | po06 | 201137/026 - . R&S 2024-06-
analyzer 28
) DC Power 62015L- | L0200000158 B B Chroma 2024-06-
Supply 60-6 7 28
Universal
Radio CMW50 2024-06-
3 Communicatio 0 166779 N - R&S 28
n Tester
4 Splitter - - - -- -- --
5.2. RSE Test System
HW SW Manufa | Cal.Due
No. Equipment Model SN . .
Version | Version cture Date
Universal Radio
1 Communication CMW500 128181 -- -- R&S 2024-06-28
Tester
2 Test Receiver ESU40 100350 01 4.43 SP3 R&S 2024-06-28
Ultra-wideband Log VULB Schwarzb
8 Periodic Antenna 9163 9163-586 B B eck 2024-10-28
Double Ridged 9120D- Schwarzb
4 Guide Antenna 9120D 1103 N N eck 2024-05-05
Ultra-wideband Log VULB Schwarzb
5 C 00995 -- -- 2025-09-11
Periodic Antenna 9163 eck
Double Ridged 9120D- Schwarzb
6 Guide Antenna 9120D 1083 - - eck 2024-12-14
7 High gainhorn 1 1 \pp 1155 | L7127 ETS 2024-09-06
antenna
g | Fully-Ancchoic FACS . - - TDK | 2024-09-22
Chamber
9 Generator SMU 200A 104517 -- -- R&S 2024-06-28
10 Amplifierl SCU-08F1 8320027 -- -- R&S --
11 Amplifier2 SCU-18F 180093 -- -- R&S --

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777
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5.3. Climate Chamber
Cal.Due
No. Nam Type SN Manufacture
° ame yp Date
. 518602722
1 Climate chamber VT4002 KQSN 2024-06-28
023003
5.4. Vibration table
No. Name Type SN Manufacture | Cal.Due Date
5.5. Test software
No. Name version SN Manufacture
Manufacturer:Beijing Zhiwang
1 T-RFS500 V2.0 - .
Xince Technology Co., Ltd.
2 EMC32 V9.26.01 -- Manufacturer:RS

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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6. Test Results
6.1. Summary of Test Results

A brief summary of the tests carried out is shown as following.

FCC Rules Name of Test Result
2.1046,27.50 Conducted RF Power Output Pass
2.1046,27.50 ERP and EIRP Pass

2.1049 Occupied Bandwidth *Note 1
2.1051,2.1053,27.53 Conducted spurious emissions Pass
2.1051,2.1053,27.53 Radiated Spurious Emission Pass
2.1051,2.1053, 27.53 Band Edge Pass
2.1055,27.54 Frequency Stability Pass
27.50 Peak to Average Ratio Pass

Note 1: No applicable performance criteria.
Note 2: Explanation of worst-case configuration The worst-case scenario for all measurements is based on the

conducted output power. Output power was measured on QPSK,16QAM modulations. It was found that QPSK was the
worst case. All testing was performed using QPSK modulations to represent the worst case unless otherwise stated. The

test results shown in the following sections represent the worst case emission.

Note 3: The prototype type is Catl.

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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6.2. Conducted RF Power Output

Specifications: FCC Part 2.1046,27.50

DUT Serial Number: | IMEI:866484030180649

Ambient Temperature:15°C-35°C
Test conditions: Relative Humidity:30%-70%
Air pressure: 86-106kPa

Test Results: Pass

Limit Level Construction:
According to Part 27.50(b):Portable stations (hand-held devices) transmitting in the 746-757

MHz, 776-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP.
According to Part 27.50(d), fixed, mobile, and portable (hand-held) stations operating in the
1710-1755 MHz Band and mobile and portable stations operating in the 1695-1710 MHz and
1755-1780 MHz Bands are limited to 1 watt EIRP.

Measurement Uncertainty:

Item Uncertainty

Expanded Uncertainty 0.6 dB (k=2)

Test Setup:
During the test, the EUT was controlled via the Wireless Telecommunications Test Set to ensure max

power transmission and proper modulation

Universal Radio

EUT

Communication Tester

Test Method:
The EUT is connected to the Universal Radio Communication Tester through the RF cable, and the average

power and peak power are obtained through the Universal Radio Communication Tester
Note: --

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 4
Bandwidth | RB size/offset | Frequency (MHz) | Modulation | Avg Power (dBm) | Peak Power (dBm)
1.4MHz 1 RB low 1710.7 QPSK 25.57 30.18
1.4MHz 1 RB mid 1710.7 QPSK 25.72 30.15
1.4MHz 1 RB high 1710.7 QPSK 25.57 30.18
1.4MHz 50%,low 1710.7 QPSK 25.51 28.74
1.4MHz | 50% RB mid 1710.7 QPSK 25.33 30.15
1.4MHz 50%,high 1710.7 QPSK 25.35 28.58
1.4MHz 100% RB 1710.7 QPSK 24.19 29.74
1.4MHz 1 RB low 1710.7 16QAM 24.45 29.92
1.4MHz 1 RB mid 1710.7 16QAM 24.49 29.86
1.4MHz 1 RB high 1710.7 16QAM 24.43 29.92
1.4MHz 50%,low 1710.7 16QAM 24.92 28.16
1.4MHz | 50% RB mid 1710.7 16QAM 24.10 29.81
1.4MHz 50%,high 1710.7 16QAM 24.74 27.98
1.4MHz 100% RB 1710.7 16QAM 22.89 29.38
1.4MHz 1 RB low 1732.5 QPSK 25.36 29.92
1.4MHz 1 RB mid 1732.5 QPSK 25.37 29.78
1.4MHz 1 RB high 1732.5 QPSK 25.25 29.78
1.4MHz 50%,low 1732.5 QPSK 25.21 28.49
1.4MHz | 50% RB mid 1732.5 QPSK 25.44 30.04
1.4MHz 50%,high 1732.5 QPSK 25.46 28.73
1.4MHz 100% RB 1732.5 QPSK 24.20 29.52
1.4AMHz 1 RB low 1732.5 16QAM 24.52 30.00
1.4AMHz 1 RB mid 1732.5 16QAM 24.62 29.96
1.4AMHz 1 RB high 1732.5 16QAM 24.52 29.98
1.4MHz 50%,low 1732.5 16QAM 25.28 28.57
1.4MHz | 50% RB mid 1732.5 16QAM 24.12 29.77
1.4MHz 50%,high 1732.5 16QAM 25.35 28.62
1.4AMHz 100% RB 1732.5 16QAM 23.17 29.40
1.4AMHz 1 RB low 1754.3 QPSK 24.97 29.48
1.4AMHz 1 RB mid 1754.3 QPSK 25.10 29.46
1.4MHz 1 RB high 1754.3 QPSK 25.33 29.54
1.4MHz 50%,low 1754.3 QPSK 25.26 28.41
1.4AMHz | 50% RB mid 1754.3 QPSK 25.18 29.61
1.4AMHz 50%,high 1754.3 QPSK 25.21 28.35

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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1.4MHz 100% RB 1754.3 QPSK 24.09 29.53
1.4MHz 1 RB low 1754.3 16QAM 24.05 29.42
1.4MHz 1 RB mid 1754.3 16QAM 24.28 29.39
1.4MHz 1 RB high 1754.3 16QAM 24.12 29.34
1.4MHz 50%,low 1754.3 16QAM 25.16 28.31
1.4MHz | 50% RB mid 1754.3 16QAM 24.15 29.55
1.4MHz 50%,high 1754.3 16QAM 25.03 28.20
1.4MHz 100% RB 1754.3 16QAM 22.95 29.37
3MHz 1 RB low 1711.5 QPSK 25.21 29.80
3MHz 1 RB mid 1711.5 QPSK 25.06 29.67
3MHz 1 RB high 1711.5 QPSK 24.78 29.64
3MHz 50%,low 1711.5 QPSK 24.68 27.88
3MHz 50% RB mid 1711.5 QPSK 23.85 29.07
3MHz 50%,high 1711.5 QPSK 24.71 27.91
3MHz 100% RB 1711.5 QPSK 23.89 29.47
3MHz 1 RB low 1711.5 16QAM 23.87 29.48
3MHz 1 RB mid 1711.5 16QAM 23.83 29.34
3MHz 1 RB high 1711.5 16QAM 23.42 29.29
3MHz 50%,low 1711.5 16QAM 24.58 27.77
3MHz 50% RB mid 1711.5 16QAM 22.70 29.10
3MHz 50%,high 1711.5 16QAM 24.44 27.63
3MHz 100% RB 1711.5 16QAM 22.71 29.35
3MHz 1 RB low 1732.5 QPSK 25.14 29.74
3MHz 1 RB mid 1732.5 QPSK 25.14 29.59
3MHz 1 RB high 1732.5 QPSK 25.10 29.67
3MHz 50%,low 1732.5 QPSK 25.15 28.29
3MHz 50% RB mid 1732.5 QPSK 24.05 29.12
3MHz 50%,high 1732.5 QPSK 25.25 28.39
3MHz 100% RB 1732.5 QPSK 23.99 29.59
3MHz 1 RB low 1732.5 16QAM 23.92 29.43
3MHz 1 RB mid 1732.5 16QAM 23.93 29.30
3MHz 1 RB high 1732.5 16QAM 23.96 29.44
3MHz 50%,low 1732.5 16QAM 24.94 28.09
3MHz 50% RB mid 1732.5 16QAM 22.94 28.84
3MHz 50%,high 1732.5 16QAM 25.13 28.27
3MHz 100% RB 1732.5 16QAM 23.23 29.57
3MHz 1 RB low 1753.5 QPSK 24.89 29.45
3MHz 1 RB mid 1753.5 QPSK 25.05 29.33

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965
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3MHz 1 RB high 1753.5 QPSK 25.12 29.41
3MHz 50%,low 1753.5 QPSK 24.89 28.11
3MHz 50% RB mid 1753.5 QPSK 23.80 28.88
3MHz 50%,high 1753.5 QPSK 24.87 28.08
3MHz 100% RB 1753.5 QPSK 23.80 29.37
3MHz 1 RB low 1753.5 16QAM 23.95 29.46
3MHz 1 RB mid 1753.5 16QAM 24.19 29.40
3MHz 1 RB high 1753.5 16QAM 24.10 29.38
3MHz 50%,low 1753.5 16QAM 25.12 28.30
3MHz 50% RB mid 1753.5 16QAM 22.83 28.99
3MHz 50%,high 1753.5 16QAM 24.83 28.05
3MHz 100% RB 1753.5 16QAM 22.53 29.12
SMHz 1 RB low 1712.5 QPSK 24.99 29.63
5MHz 1 RB mid 1712.5 QPSK 24.99 29.57
5MHz 1 RB high 1712.5 QPSK 24.99 29.70
5MHz 50%,low 1712.5 QPSK 23.78 29.18
5MHz 50% RB mid 1712.5 QPSK 23.83 29.21
5MHz 50%,high 1712.5 QPSK 23.81 29.20
5MHz 100% RB 1712.5 QPSK 23.82 29.71
SMHz 1 RB low 1712.5 16QAM 23.85 29.30
5MHz 1 RB mid 1712.5 16QAM 23.50 28.97
5MHz 1 RB high 1712.5 16QAM 23.54 29.14
5MHz 50%,low 1712.5 16QAM 22.88 28.98
5MHz 50% RB mid 1712.5 16QAM 22.73 28.83
5MHz 50%,high 1712.5 16QAM 22.52 28.63
5MHz 100% RB 1712.5 16QAM 22.68 29.38
5MHz 1 RB low 1732.5 QPSK 25.06 29.61
5MHz 1 RB mid 1732.5 QPSK 24.97 29.40
5MHz 1 RB high 1732.5 QPSK 24.90 29.46
5MHz 50%,low 1732.5 QPSK 23.87 28.95
5MHz 50% RB mid 1732.5 QPSK 23.89 28.89
5MHz 50%,high 1732.5 QPSK 24.00 29.18
5MHz 100% RB 1732.5 QPSK 23.91 29.49
5MHz 1 RB low 1732.5 16QAM 24.13 29.63
5MHz 1 RB mid 1732.5 16QAM 24.18 29.53
5MHz 1 RB high 1732.5 16QAM 24.04 29.54
5MHz 50%,low 1732.5 16QAM 22.95 28.95
5MHz 50% RB mid 1732.5 16QAM 22.86 28.67

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
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5MHz 50%,high 1732.5 16QAM 22.87 28.88
SMHz 100% RB 1732.5 16QAM 22.89 29.36
5MHz 1 RB low 1752.5 QPSK 24.84 29.42
5MHz 1 RB mid 1752.5 QPSK 25.04 29.32
5MHz 1 RB high 1752.5 QPSK 25.00 29.32
5MHz 50%,low 1752.5 QPSK 23.81 29.01
SMHz 50% RB mid 1752.5 QPSK 23.90 28.94
5MHz 50%,high 1752.5 QPSK 24.02 29.10
5MHz 100% RB 1752.5 QPSK 23.86 29.35
5MHz 1 RB low 1752.5 16QAM 23.85 29.41
5MHz 1 RB mid 1752.5 16QAM 2391 29.22
5MHz 1 RB high 1752.5 16QAM 24.09 29.34
SMHz 50%,low 1752.5 16QAM 22.82 28.88
5MHz 50% RB mid 1752.5 16QAM 22.61 28.66
SMHz 50%,high 1752.5 16QAM 22.93 28.95
5MHz 100% RB 1752.5 16QAM 22.82 29.41
10MHz 1 RB low 1715 QPSK 24.93 29.65
10MHz 1 RB mid 1715 QPSK 25.17 29.87
10MHz 1 RB high 1715 QPSK 24.76 29.66
10MHz 50%,low 1715 QPSK 23.95 29.32
10MHz | 50% RB mid 1715 QPSK 23.87 29.21
10MHz 50%,high 1715 QPSK 23.89 29.30
10MHz 100% RB 1715 QPSK 23.82 30.13
10MHz 1 RB low 1732.5 QPSK 24.87 29.58
10MHz 1 RB mid 1732.5 QPSK 25.11 29.56
10MHz 1 RB high 1732.5 QPSK 24.92 29.58
10MHz 50%,low 1732.5 QPSK 23.96 29.18
10MHz | 50% RB mid 1732.5 QPSK 23.97 29.07
10MHz 50%,high 1732.5 QPSK 23.99 29.16
10MHz 100% RB 1732.5 QPSK 23.97 29.17
10MHz 1 RB low 1750 QPSK 25.02 29.59
10MHz 1 RB mid 1750 QPSK 25.14 29.55
10MHz 1 RB high 1750 QPSK 25.19 29.47
10MHz 50%,low 1750 QPSK 23.97 29.10
10MHz | 50% RB mid 1750 QPSK 23.99 29.14
10MHz 50%,high 1750 QPSK 23.99 29.07
10MHz 100% RB 1750 QPSK 24.03 29.83
15MHz 1 RB low 1717.5 QPSK 24.87 29.63
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15MHz 1 RB mid 1717.5 QPSK 24.86 29.70
15MHz 1 RB high 1717.5 QPSK 24.79 29.64
15MHz 50%,low 1717.5 QPSK 23.83 29.22
15MHz | 50% RB mid 1717.5 QPSK 23.81 29.17
15MHz 50%,high 1717.5 QPSK 23.84 29.17
15MHz 100% RB 1717.5 QPSK 23.76 29.75
15MHz 1 RB low 1732.5 QPSK 24.88 29.63
15MHz 1 RB mid 1732.5 QPSK 24.98 29.52
15MHz 1 RB high 1732.5 QPSK 24.95 29.54
15MHz 50%,low 1732.5 QPSK 2391 29.15
15MHz | 50% RB mid 1732.5 QPSK 23.94 29.13
15MHz 50%,high 1732.5 QPSK 23.84 29.11
15MHz 100% RB 1732.5 QPSK 23.83 29.51
15MHz 1 RB low 1747.5 QPSK 25.10 29.58
15MHz 1 RB mid 1747.5 QPSK 24.30 29.37
15MHz 1 RB high 1747.5 QPSK 24.92 29.25
15MHz 50%,low 1747.5 QPSK 23.93 29.18
15MHz | 50% RB mid 1747.5 QPSK 23.82 29.03
15MHz 50%,high 1747.5 QPSK 23.67 28.93
15MHz 100% RB 1747.5 QPSK 23.83 29.49
20MHz 1 RB low 1720 QPSK 24.69 29.43
20MHz 1 RB mid 1720 QPSK 25.03 29.63
20MHz 1 RB high 1720 QPSK 24.99 29.59
20MHz 50%,low 1720 QPSK 23.73 29.21
20MHz | 50% RB mid 1720 QPSK 23.76 29.05
20MHz 50%,high 1720 QPSK 23.88 29.22
20MHz 100% RB 1720 QPSK 23.70 29.53
20MHz 1 RB low 1732.5 QPSK 24.64 29.37
20MHz 1 RB mid 1732.5 QPSK 25.23 29.62
20MHz 1 RB high 1732.5 QPSK 24.62 29.25
20MHz 50%,low 1732.5 QPSK 23.95 29.12
20MHz | 50% RB mid 1732.5 QPSK 23.94 29.13
20MHz 50%,high 1732.5 QPSK 23.84 29.09
20MHz 100% RB 1732.5 QPSK 23.80 29.52
20MHz 1 RB low 1745 QPSK 24.97 29.56
20MHz 1 RB mid 1745 QPSK 24.96 29.56
20MHz 1 RB high 1745 QPSK 24.75 29.25
20MHz 50%,low 1745 QPSK 24.01 29.26

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 18 of 147



&777 CAICT
=
Report No.: 24B02W000008-001

20MHz 50% RB mid 1745 QPSK 23.88 28.98

20MHz 50%,high 1745 QPSK 23.82 29.03

20MHz 100% RB 1745 QPSK 23.89 29.66

LTE band 13
. . Frequency .

Bandwidth | RB size/offset (MHz) Modulation | Avg Power (dBm) | Peak Power (dBm)
SMHz 1 RB low 779.5 QPSK 25.65 29.15
SMHz 1 RB mid 779.5 QPSK 25.80 29.37
SMHz 1 RB high 779.5 QPSK 25.71 29.71
SMHz 50%,low 779.5 QPSK 24.68 29.03
SMHz 50% RB mid 779.5 QPSK 24.72 29.07
SMHz 50%,high 779.5 QPSK 24.95 29.41
SMHz 100% RB 779.5 QPSK 24.70 29.77
SMHz 1 RB low 779.5 16QAM 24.68 28.96
SMHz 1 RB mid 779.5 16QAM 24.83 29.19
SMHz 1 RB high 779.5 16QAM 24.59 29.40
SMHz 50%,low 779.5 16QAM 23.82 28.94
SMHz 50% RB mid 779.5 16QAM 23.88 29.02
SMHz 50%,high 779.5 16QAM 23.70 29.06
SMHz 100% RB 779.5 16QAM 23.65 29.53
SMHz 1 RB low 782 QPSK 25.66 29.40
SMHz 1 RB mid 782 QPSK 25.63 29.66
SMHz 1 RB high 782 QPSK 25.69 29.86
SMHz 50%,low 782 QPSK 24.75 29.31
SMHz 50% RB mid 782 QPSK 24.72 29.29
SMHz 50%,high 782 QPSK 24.70 29.42
SMHz 100% RB 782 QPSK 24.78 30.00
SMHz 1 RB low 782 16QAM 24.28 29.15
SMHz 1 RB mid 782 16QAM 24.15 29.28
SMHz 1 RB high 782 16QAM 24.11 29.38
SMHz 50%,low 782 16QAM 23.77 29.25
SMHz 50% RB mid 782 16QAM 23.48 29.00
SMHz 50%,high 782 16QAM 23.57 29.22
SMHz 100% RB 782 16QAM 23.90 29.94
SMHz 1 RB low 784.5 QPSK 25.63 29.74
SMHz 1 RB mid 784.5 QPSK 25.77 29.76
SMHz 1 RB high 784.5 QPSK 25.52 29.49
SMHz 50%,low 784.5 QPSK 24.69 29.49
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SMHz 50% RB mid 784.5 QPSK 24.72 29.34
SMHz 50%,high 784.5 QPSK 24.77 29.48
SMHz 100% RB 784.5 QPSK 24.67 29.83
5MHz 1 RB low 784.5 16QAM 24.67 29.76
5MHz 1 RB mid 784.5 16QAM 24.73 29.71
5MHz 1 RB high 784.5 16QAM 25.03 29.74
5MHz 50%,low 784.5 16QAM 23.48 29.22
SMHz 50% RB mid 784.5 16QAM 23.53 29.10
5MHz 50%,high 784.5 16QAM 23.49 29.11
5MHz 100% RB 784.5 16QAM 23.75 29.66
10MHz 1 RB low 782 QPSK 25.50 29.16
10MHz 1 RB mid 782 QPSK 26.01 29.97
10MHz 1 RB high 782 QPSK 25.62 29.74
10MHz 50%,low 782 QPSK 24.65 29.16
10MHz 50% RB mid 782 QPSK 24.73 29.36
10MHz 50%,high 782 QPSK 24.68 29.44
10MHz 100% RB 782 QPSK 24.72 29.96
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6.3. ERP and EIRP

CAICT

Report No.: 24B02W000008-001

Specifications:

FCC Part 2.1046,27.50

DUT Serial Number:

IMEI:866484030180465

Test conditions:

Ambient Temperature:15°C-35°C
Relative Humidity:30%-70%

Air pressure: 86-106kPa

Test Results:

Pass

This is the test for the maximum radiated power from the EUT.

According to Part 27.50(b):Portable stations (hand-held devices) transmitting in the 746757

MHz, 776-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP.

According to Part 27.50(d), fixed, mobile, and portable (hand-held) stations operating in the
1710-1755 MHz Band and mobile and portable stations operating in the 1695-1710 MHz and
1755-1780 MHz Bands are limited to 1 watt EIRP.

Conducted RF Power+Antenna Gain(dBi)=EIRP
Conducted RF Power+Antenna Gain(dBd)=ERP
Antenna Gain(dBd)= Antenna Gain(dBi)-2.15

AntennaGain AntennaGain
Frequency Band i
(dBi) (dBd)
LTE Band 4 -4.0 N/A
LTE Band 13 -3.0 -5.15

Note: Antenna Gain is provided customer.
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6.3.1 Measurement result

Report No.: 24B02W000008-001

CAICT

LTE band 4

EIRP Limits 30dBm(1w)

Max EIRP:21.72dBm

Radiated
Bandwidth | RB size/offset | Frequency (MHz) | Modulation | Power (dBm) Power(dBm)
Gr=-4.0 dBi

1.4MHz 1 RB low 1710.7 QPSK 25.57 21.57
1.4MHz 1 RB mid 1710.7 QPSK 25.72 21.72
1.4MHz 1 RB high 1710.7 QPSK 25.57 21.57
1.4MHz 50%,low 1710.7 QPSK 25.51 21.51
1.4MHz 50% RB mid 1710.7 QPSK 25.33 21.33
1.4MHz 50%,high 1710.7 QPSK 25.35 21.35
1.4MHz 100% RB 1710.7 QPSK 24.19 20.19
1.4MHz 1 RB low 1710.7 16QAM 24.45 20.45
1.4MHz 1 RB mid 1710.7 16QAM 24.49 20.49
1.4MHz 1 RB high 1710.7 16QAM 24.43 20.43
1.4MHz 50%,low 1710.7 16QAM 24.92 20.92
1.4MHz 50% RB mid 1710.7 16QAM 24.10 20.10
1.4MHz 50%,high 1710.7 16QAM 24.74 20.74
1.4MHz 100% RB 1710.7 16QAM 22.89 18.89
1.4MHz 1 RB low 1732.5 QPSK 25.36 21.36
1.4AMHz 1 RB mid 1732.5 QPSK 25.37 21.37
1.4AMHz 1 RB high 1732.5 QPSK 25.25 21.25
1.4AMHz 50%,low 1732.5 QPSK 25.21 21.21
1.4MHz 50% RB mid 1732.5 QPSK 25.44 21.44
1.4MHz 50%,high 1732.5 QPSK 25.46 21.46
1.4MHz 100% RB 1732.5 QPSK 24.20 20.20
1.4AMHz 1 RB low 1732.5 16QAM 24.52 20.52
1.4AMHz 1 RB mid 1732.5 16QAM 24.62 20.62
1.4AMHz 1 RB high 1732.5 16QAM 24.52 20.52
1.4MHz 50%,low 1732.5 16QAM 25.28 21.28
1.4MHz 50% RB mid 1732.5 16QAM 24.12 20.12
1.4MHz 50%,high 1732.5 16QAM 25.35 21.35
1.4AMHz 100% RB 1732.5 16QAM 23.17 19.17
1.4AMHz 1 RB low 1754.3 QPSK 24.97 20.97
1.4AMHz 1 RB mid 1754.3 QPSK 25.10 21.10
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1.4MHz 1 RB high 1754.3 QPSK 25.33 21.33
1.4MHz 50%,low 1754.3 QPSK 25.26 21.26
1.4MHz 50% RB mid 1754.3 QPSK 25.18 21.18
1.4MHz 50%,high 1754.3 QPSK 25.21 21.21
1.4MHz 100% RB 1754.3 QPSK 24.09 20.09
1.4MHz 1 RB low 1754.3 16QAM 24.05 20.05
1.4MHz 1 RB mid 1754.3 16QAM 24.28 20.28
1.4MHz 1 RB high 1754.3 16QAM 24.12 20.12
1.4MHz 50%,low 1754.3 16QAM 25.16 21.16
1.4MHz 50% RB mid 1754.3 16QAM 24.15 20.15
1.4MHz 50%,high 1754.3 16QAM 25.03 21.03
1.4MHz 100% RB 1754.3 16QAM 22.95 18.95
3MHz 1 RB low 1711.5 QPSK 25.21 21.21
3MHz 1 RB mid 1711.5 QPSK 25.06 21.06
3MHz 1 RB high 1711.5 QPSK 24.78 20.78
3MHz 50%,low 1711.5 QPSK 24.68 20.68
3MHz 50% RB mid 1711.5 QPSK 23.85 19.85
3MHz 50%,high 1711.5 QPSK 24.71 20.71
3MHz 100% RB 1711.5 QPSK 23.89 19.89
3MHz 1 RB low 1711.5 16QAM 23.87 19.87
3MHz 1 RB mid 1711.5 16QAM 23.83 19.83
3MHz 1 RB high 1711.5 16QAM 23.42 19.42
3MHz 50%,low 1711.5 16QAM 24.58 20.58
3MHz 50% RB mid 1711.5 16QAM 22.70 18.70
3MHz 50%,high 1711.5 16QAM 24.44 20.44
3MHz 100% RB 1711.5 16QAM 22.71 18.71
3MHz 1 RB low 1732.5 QPSK 25.14 21.14
3MHz 1 RB mid 1732.5 QPSK 25.14 21.14
3MHz 1 RB high 1732.5 QPSK 25.10 21.10
3MHz 50%,low 1732.5 QPSK 25.15 21.15
3MHz 50% RB mid 1732.5 QPSK 24.05 20.05
3MHz 50%,high 1732.5 QPSK 25.25 21.25
3MHz 100% RB 1732.5 QPSK 23.99 19.99
3MHz 1 RB low 1732.5 16QAM 23.92 19.92
3MHz 1 RB mid 1732.5 16QAM 23.93 19.93
3MHz 1 RB high 1732.5 16QAM 23.96 19.96
3MHz 50%,low 1732.5 16QAM 24.94 20.94
3MHz 50% RB mid 1732.5 16QAM 22.94 18.94
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3MHz 50%,high 1732.5 16QAM 25.13 21.13
3MHz 100% RB 1732.5 16QAM 23.23 19.23
3MHz 1 RB low 1753.5 QPSK 24.89 20.89
3MHz 1 RB mid 1753.5 QPSK 25.05 21.05
3MHz 1 RB high 1753.5 QPSK 25.12 21.12
3MHz 50%,low 1753.5 QPSK 24.89 20.89
3MHz 50% RB mid 1753.5 QPSK 23.80 19.80
3MHz 50%,high 1753.5 QPSK 24.87 20.87
3MHz 100% RB 1753.5 QPSK 23.80 19.80
3MHz 1 RB low 1753.5 16QAM 23.95 19.95
3MHz 1 RB mid 1753.5 16QAM 24.19 20.19
3MHz 1 RB high 1753.5 16QAM 24.10 20.10
3MHz 50%,low 1753.5 16QAM 25.12 21.12
3MHz 50% RB mid 1753.5 16QAM 22.83 18.83
3MHz 50%,high 1753.5 16QAM 24.83 20.83
3MHz 100% RB 1753.5 16QAM 22.53 18.53
5MHz 1 RB low 1712.5 QPSK 24.99 20.99
5MHz 1 RB mid 1712.5 QPSK 24.99 20.99
5MHz 1 RB high 1712.5 QPSK 24.99 20.99
SMHz 50%,low 1712.5 QPSK 23.78 19.78
SMHz 50% RB mid 1712.5 QPSK 23.83 19.83
5MHz 50%,high 1712.5 QPSK 23.81 19.81
5MHz 100% RB 1712.5 QPSK 23.82 19.82
5MHz 1 RB low 1712.5 16QAM 23.85 19.85
5MHz 1 RB mid 1712.5 16QAM 23.50 19.50
5MHz 1 RB high 1712.5 16QAM 23.54 19.54
5MHz 50%,low 1712.5 16QAM 22.88 18.88
5MHz 50% RB mid 1712.5 16QAM 22.73 18.73
5MHz 50%,high 1712.5 16QAM 22.52 18.52
5MHz 100% RB 1712.5 16QAM 22.68 18.68
5MHz 1 RB low 1732.5 QPSK 25.06 21.06
5MHz 1 RB mid 1732.5 QPSK 24.97 20.97
5MHz 1 RB high 1732.5 QPSK 24.90 20.90
5MHz 50%,low 1732.5 QPSK 23.87 19.87
5MHz 50% RB mid 1732.5 QPSK 23.89 19.89
5MHz 50%,high 1732.5 QPSK 24.00 20.00
5MHz 100% RB 1732.5 QPSK 23.91 19.91
5MHz 1 RB low 1732.5 16QAM 24.13 20.13
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5MHz 1 RB mid 1732.5 16QAM 24.18 20.18
5MHz 1 RB high 1732.5 16QAM 24.04 20.04
SMHz 50%,low 1732.5 16QAM 22.95 18.95
5MHz 50% RB mid 1732.5 16QAM 22.86 18.86
5MHz 50%,high 1732.5 16QAM 22.87 18.87
5MHz 100% RB 1732.5 16QAM 22.89 18.89
5MHz 1 RB low 1752.5 QPSK 24.84 20.84
5MHz 1 RB mid 1752.5 QPSK 25.04 21.04
SMHz 1 RB high 1752.5 QPSK 25.00 21.00
5MHz 50%,low 1752.5 QPSK 23.81 19.81
5MHz 50% RB mid 1752.5 QPSK 23.90 19.90
5MHz 50%,high 1752.5 QPSK 24.02 20.02
SMHz 100% RB 1752.5 QPSK 23.86 19.86
5MHz 1 RB low 1752.5 16QAM 23.85 19.85
5MHz 1 RB mid 1752.5 16QAM 23.91 19.91
5MHz 1 RB high 1752.5 16QAM 24.09 20.09
5MHz 50%,low 1752.5 16QAM 22.82 18.82
5MHz 50% RB mid 1752.5 16QAM 22.61 18.61
5MHz 50%,high 1752.5 16QAM 22.93 18.93
5MHz 100% RB 1752.5 16QAM 22.82 18.82
10MHz 1 RB low 1715 QPSK 24.93 20.93
10MHz 1 RB mid 1715 QPSK 25.17 21.17
10MHz 1 RB high 1715 QPSK 24.76 20.76
10MHz 50%,low 1715 QPSK 23.95 19.95
10MHz 50% RB mid 1715 QPSK 23.87 19.87
10MHz 50%,high 1715 QPSK 23.89 19.89
10MHz 100% RB 1715 QPSK 23.82 19.82
10MHz 1 RB low 1732.5 QPSK 24.87 20.87
10MHz 1 RB mid 1732.5 QPSK 25.11 21.11
10MHz 1 RB high 1732.5 QPSK 24.92 20.92
10MHz 50%,low 1732.5 QPSK 23.96 19.96
10MHz 50% RB mid 1732.5 QPSK 23.97 19.97
10MHz 50%,high 1732.5 QPSK 23.99 19.99
10MHz 100% RB 1732.5 QPSK 23.97 19.97
10MHz 1 RB low 1750 QPSK 25.02 21.02
10MHz 1 RB mid 1750 QPSK 25.14 21.14
10MHz 1 RB high 1750 QPSK 25.19 21.19
10MHz 50%,low 1750 QPSK 23.97 19.97
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10MHz 50% RB mid 1750 QPSK 23.99 19.99
10MHz 50%,high 1750 QPSK 23.99 19.99
10MHz 100% RB 1750 QPSK 24.03 20.03
15MHz 1 RB low 1717.5 QPSK 24.87 20.87
15MHz 1 RB mid 1717.5 QPSK 24.86 20.86
15MHz 1 RB high 1717.5 QPSK 24.79 20.79
15MHz 50%,low 1717.5 QPSK 23.83 19.83
15MHz 50% RB mid 1717.5 QPSK 23.81 19.81
15MHz 50%,high 1717.5 QPSK 23.84 19.84
15MHz 100% RB 1717.5 QPSK 23.76 19.76
15MHz 1 RB low 1732.5 QPSK 24.88 20.88
15MHz 1 RB mid 1732.5 QPSK 24.98 20.98
15MHz 1 RB high 1732.5 QPSK 24.95 20.95
15MHz 50%,low 1732.5 QPSK 23.91 19.91
15MHz 50% RB mid 1732.5 QPSK 23.94 19.94
15MHz 50%,high 1732.5 QPSK 23.84 19.84
15MHz 100% RB 1732.5 QPSK 23.83 19.83
15MHz 1 RB low 1747.5 QPSK 25.10 21.10
15MHz 1 RB mid 1747.5 QPSK 24.80 20.80
15MHz 1 RB high 1747.5 QPSK 24.92 20.92
15MHz 50%,low 1747.5 QPSK 23.93 19.93
15MHz 50% RB mid 1747.5 QPSK 23.82 19.82
15MHz 50%,high 1747.5 QPSK 23.67 19.67
15MHz 100% RB 1747.5 QPSK 23.83 19.83
20MHz 1 RB low 1720 QPSK 24.69 20.69
20MHz 1 RB mid 1720 QPSK 25.03 21.03
20MHz 1 RB high 1720 QPSK 24.99 20.99
20MHz 50%,low 1720 QPSK 23.73 19.73
20MHz 50% RB mid 1720 QPSK 23.76 19.76
20MHz 50%,high 1720 QPSK 23.88 19.88
20MHz 100% RB 1720 QPSK 23.70 19.70
20MHz 1 RB low 1732.5 QPSK 24.64 20.64
20MHz 1 RB mid 1732.5 QPSK 25.23 21.23
20MHz 1 RB high 1732.5 QPSK 24.62 20.62
20MHz 50%,low 1732.5 QPSK 23.95 19.95
20MHz 50% RB mid 1732.5 QPSK 23.94 19.94
20MHz 50%,high 1732.5 QPSK 23.84 19.84
20MHz 100% RB 1732.5 QPSK 23.80 19.80
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20MHz 1 RB low 1745 QPSK 24.97 20.97

20MHz 1 RB mid 1745 QPSK 24.96 20.96

20MHz 1 RB high 1745 QPSK 24.75 20.75

20MHz 50%,low 1745 QPSK 24.01 20.01

20MHz 50% RB mid 1745 QPSK 23.88 19.88

20MHz 50%,high 1745 QPSK 23.82 19.82

20MHz 100% RB 1745 QPSK 23.89 19.89
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LTE band 13

ERP Limits 34.8dBm(3w)
Max ERP:20.86dBm

. RB Frequency ) Radiated
Bandwidth ) Modulation Power (dBm) Power(dBm)
size/offset (MHz)
Gr=-5.15dBd
5MHz 1 RB low 779.5 QPSK 25.65 20.50
5MHz 1 RB mid 779.5 QPSK 25.80 20.65
5MHz 1 RB high 779.5 QPSK 25.71 20.56
5MHz 50%,low 779.5 QPSK 24.68 19.53
5MHz 50% RB mid 779.5 QPSK 24.72 19.57
5MHz 50%,high 779.5 QPSK 24.95 19.80
5MHz 100% RB 779.5 QPSK 24.70 19.55
5MHz 1 RB low 779.5 16QAM 24.68 19.53
5MHz 1 RB mid 779.5 16QAM 24.83 19.68
5MHz 1 RB high 779.5 16QAM 24.59 19.44
5MHz 50%,low 779.5 16QAM 23.82 18.67
5MHz 50% RB mid 779.5 16QAM 23.88 18.73
5MHz 50%,high 779.5 16QAM 23.70 18.55
5MHz 100% RB 779.5 16QAM 23.65 18.50
5MHz 1 RB low 782 QPSK 25.66 20.51
5MHz 1 RB mid 782 QPSK 25.63 20.48
5MHz 1 RB high 782 QPSK 25.69 20.54
5MHz 50%,low 782 QPSK 24.75 19.60
5MHz 50% RB mid 782 QPSK 24.72 19.57
5MHz 50%,high 782 QPSK 24.70 19.55
5MHz 100% RB 782 QPSK 24.78 19.63
5MHz 1 RB low 782 16QAM 24.28 19.13
5MHz 1 RB mid 782 16QAM 24.15 19.00
5MHz 1 RB high 782 16QAM 24.11 18.96
5MHz 50%,low 782 16QAM 23.77 18.62
5MHz 50% RB mid 782 16QAM 23.48 18.33
5MHz 50%,high 782 16QAM 23.57 18.42
5MHz 100% RB 782 16QAM 23.90 18.75
5MHz 1 RB low 784.5 QPSK 25.63 20.48
5MHz 1 RB mid 784.5 QPSK 25.77 20.62
5MHz 1 RB high 784.5 QPSK 25.52 20.37
5MHz 50%,low 784.5 QPSK 24.69 19.54

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000008-001
5MHz 50% RB mid 784.5 QPSK 24.72 19.57
5MHz 50%,high 784.5 QPSK 24.77 19.62
5MHz 100% RB 784.5 QPSK 24.67 19.52
5MHz 1 RB low 784.5 16QAM 24.67 19.52
5MHz 1 RB mid 784.5 16QAM 24.73 19.58
5MHz 1 RB high 784.5 16QAM 25.03 19.88
5MHz 50%,low 784.5 16QAM 23.48 18.33
5MHz 50% RB mid 784.5 16QAM 23.53 18.38
5MHz 50%,high 784.5 16QAM 23.49 18.34
5MHz 100% RB 784.5 16QAM 23.75 18.60
10MHz 1 RB low 782 QPSK 25.50 20.35
10MHz 1 RB mid 782 QPSK 26.01 20.86
10MHz 1 RB high 782 QPSK 25.62 20.47
10MHz 50%,low 782 QPSK 24.65 19.50
10MHz 50% RB mid 782 QPSK 24.73 19.58
10MHz 50%,high 782 QPSK 24.68 19.53
10MHz 100% RB 782 QPSK 24.72 19.57

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965

FAX:0086-23-88608777
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6.4. Occupied Bandwidth

CAICT

Report No.: 24B02W000008-001

Specifications:

FCC Part 2.1049

DUT Serial Number:

IMEI:866484030180649

Test conditions:

Ambient Temperature:15°C-35°C
Relative Humidity:30%-70%
Air pressure: 86-106kPa

Test Results:

Test Setup

During the test, the EUT was controlled via the Wireless Communications Test Set to ensure max power

transmission and proper modulation and measured by spectrum analyzer.

EUT
Universal Radio —
Communication Power Divider
Tester
spectrum analyzer
Measurement Uncertainty:

Item Uncertainty

Expanded Uncertainty 70.04 Hz (k=2)

Test Method

The 99% occupied Bandwidth was calculated from the spectrum analyzer. Markers in the spectrum
analyzer were then placed between the calculated frequencies to show the calculated 99% power Band. The

26dB Bandwidth was also measured and recorded.

Note: --

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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6.4.1 occupied bandwidth Results

LTE band 4,1.4MHz(99%)

CAICT

Report No.: 24B02W000008-001

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1710.7 1.090 1.090
1732.5 1.090 1.090
1754.3 1.097 1.090
LTE band 4 , 1.4MHz Bandwidth, LOW,QPSK (99% BW)
Ref O:: dBm - *Att 25 dB SWT 40 ms — : :: 'j“" ;‘: I
o [N

Center 1.7107 GHz 420 kHz/ Span 4.2 MHz

Date: 5.MAR.2024 08:00:53

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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CAICT

Report No.: 24B02W000008-001

LTE band 4, 1.4MHz Bandwidth,LOW,16QAM (99% BW)

® *RBW 20 kHz Marke ]
*VBW 100 kHz 15.94 dBn

Ref 35 dBm *Att 25 dB SWT 40 ms . 0235¢ GHz
| jo—offger s ap obBw_|1.090384615 muz]
) W)
. : . .
v -
— A A A b ac
¥ s
B I ‘K

. m |
et Ry

Center 1.7107 GHz 420 kHz/ Span 4.2 MHz

Date: 5.MAR.2024 08:01:18

LTE band 4 , 1.4MHz Bandwidth, MID,QPSK (99% BW)

® “RBW 20 kHz Mark
*VBW 100 kHz

Ref 35 dBm *Att 25 dB SWT 40 ms 1. 0894 GHz

frdet dB obBw_|1.090384615 Muz)

VL

il
E.
L

Center 1.7325 GHz 420 kHz/ Span 4.2 MHz

Date: 5.MAR.2024 08:01:49

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000008-001

(mgu
S

LTE band 4, 1.4MHz Bandwidth,MID,16QAM (99% BW)

® *RBW 20 kHz Marke ]
*VBW 100 kHz 16.4 dBn

Ref 35 dBm *Att 25 dB SWT 40 ms . 2035¢ GHz
| jo—offger s ap obBw_|1.090384615 muz]
) W)
k20 . )
v
[vrew] e e N Ay
v

. Ww’u WM

Center 1.7325 GHz 420 kHz/ Span 4.2 MHz

Date: 5.MAR.2024 08:02:11

LTE band 4 , 1.4MHz Bandwidth, HIGH,QPSK (99% BW)

® * RBW 20 kHz Marke Tl ]
*VBW 100 kHz 1€ E

Ref 35 dBm *Att 25 dB SWT 40 ms N 4 34615 GHz
oBw |1.00 S85 iz
3o £f e dB I
1 w]
50 aem|HEM
oo ! ! {a0s cue
X Temp |2 [T1 Ofw]
N st A AL B | P
L
= -

! \

| Na W

Center 1.7543 GHz 420 kHz/ Span 4.2 MHz

Date: 5.MAR.2024 08:02:37

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.
LTE band 4 , 1.4MHz Bandwidth, HIGH,16QAM (99% BW)
e e e e s o
I ﬁmﬂt\mwﬂ B
d Newl |7

Center 1.7543 GHz

Date: 5.MAR.2024 08:03:01

420 kHz/ span

CAICT

: 24B02W000008-001

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4,3MHz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1711.5 2.697 2.683
1732.5 2.697 2.697
1753.5 2.697 2.683
LTE band 4 , 3MHz Bandwidth, LOW,QPSK (99% BW)
® *RBW 30 kHz
Ref z: diﬁm _ — *Att 25 dB SWT 30 ms ‘: I
o [N
| . ;
== | FMWVWAU%M“A*&T .
3 | rj \N¢“&mﬂm son
$Qﬂwﬁﬂ“ '”Wyﬂwk

Center 1.7115 GHz

Date: 5.MAR.2024 08:04:12

900 kHz/

Span 9 MHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000008-001
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S

LTE band 4 , 3MHz Bandwidth,LOW,16QAM (99% BW)

® *RBW 30 kHz Marke
*VBW 100 kHz 14.65 dBn

Ref 35 dBm “att 25 dB SWT 30 ms .712134615 GHz
| o—offer s ap 682694308 muz]
W)
20 ! s4 cue
= : )
Ve B
b 10 dBr
Aede ol ‘."“MxmLﬂ v
r

.
\
\

e b |
v ey

Center 1.7115 GHz 900 kHz/ Span 9 MHz

Date: 5.MAR.2024 08:04:40

LTE band 4 , 3MHz Bandwidth,MID,QPSK (99% BW)

® “RBW 30 kHz Mark
*VBW 100 kHz

Ref 35 dBm «Att 25 dB SWT 30 ms . 31731 GHz
| o—ofrer dB Bw_[2.69 385 Muz|
Te T1 ofw)
em [N
20 - .
= A W
v

-
\
\

i / \

WW etdend

¢

Center 1.7325 GHz 900 kHz/ Span 9 MHz

Date: 5.MAR.2024 08:05:06

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000008-001

(mgu
S

LTE band 4 , 3MHz Bandwidth,MID,16QAM (99% BW)

® *RBW 30 kHz Marke ]
*VBW 100 kHz 14.54 dBEn

Ref 35 dBm *Att 25 dB SWT 30 ms H
Lo reber 5 an oOBW 60 385 mHz)
W)
-a9 aem|EEM
k20 . e
vrew] " ) .
sl ol = -
1o } \ 3T T
] ) \
i / \

.
/ K som
!

Center 1.7325 GHz 900 kHz/ Span 9 MHz

Date: 5.MAR.2024 08:05:27

LTE band 4 , 3MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 30 kHz Marke T
*VBW 100 kHz .35 B
.754307692 GHz

Ref 35 dBm *Att 25 dB SWT 30 ms
I ESCTETER PYTSE
3o £f e diB I
W]
.57 asn|HEN
L, ‘ |
ez S F—
= ! . 1o
A -
S S

T
NN
| |

o
k‘ on
A Mg g

Center 1.7535 GHz 900 kHz/ Span 9 MHz

Date: 5.MAR.2024 08:05:56

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 37 of 147



(“E"!

LTE band 4 , 3MHz Bandwidth, HIGH,16QAM (99% BW)

%

*RBW 30 kHz

*VBW 100 kHz

Report No.

Ref 35 dBm *Att 25 dB SWT 30 ms 162 Hz
| jo—offier ap 308 mHz)

o

20 —

e . ,

?fﬂ“ Ksop mfl E 14

Sl g
L. A \“4 .

iR NMW%
Center 1.7535 GHz 900 kHz/ Span 9 MHz

Date: 5.MAR.2024 08:06:18

CAICT

: 24B02W000008-001

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4,5MHz(99%)

CAICT

Report No.: 24B02W000008-001

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1712.5 4471 4.495
1732.5 4.495 4471
1752.5 4.495 4.495
LTE band 4 , 5SMHz Bandwidth, LOW,QPSK (99% BW)
® *RBW 50 kHz
Ref z: diﬁm _ — *Att 25 dB SWT 10 ms ‘: I
o [N
i
| ?‘Aw Py i .
r“ﬁwdm“f\"‘[ K‘”‘W«wwﬂ.ﬁ X 7
™t Mg

Center 1.7125 GHz

Date: 5.MAR.2024 08:07:29

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.

LTE band 4 , SMHz Bandwidth,LOW,16QAM (99% BW)

%

*RBW 50 kHz
*VBW 200 kHz

Ref 35 dBm *Att 25 dB SWT 10 ms Hz
IS = S PRVETYECE EXYRTR |
1 ]

- |
m= '
Ve - v -

Lo T@WM\\_&T VL
) / \
i 1 \
A & som
L. Mr"’\w * WR“M@MM%
Foa
s
F-e
Center 1.7125 GHz 1.5 MHz/ Span 15 MH
Date: 5.MAR.2024 08:07:50
LTE band 4 , SMHz Bandwidth,MID,QPSK (99% BW)
® *RBW 50 kHz Mark
*VBW 200 kHz B!
Ref 35 dBm *Att 25 dB SWT 10 ms 1. SHz
I v = oow Ja_so5159500 iz
Ten L [T DRW ]
N e |
| ‘
1 PK}
§ < L

o
\

.5 MHz

Date: 5.MAR.2024 08:08:16

CAICT

: 24B02W000008-001

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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S

LTE band 4 , SMHz Bandwidth,MID,16QAM (99% BW)

® *RBW 50 kHz Marke
* VBW 200 kHz 15. dBn

Ref 35 dBm *Att 25 dB SWT 10 ms .732139423 GHz

frder s ap oBW 4.4 46 mnz]

T
M
°

Center 1.7325 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAR.2024 08:08:42

LTE band 4 , SMHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 50 kHz Marke
*VBW 200 kHz

Ref 35 dBm *Att 25 dB SWT 10 ms - 444 115 GHz
oBW [4.495194308 Muz
3o ££ 1 dB I
w)
76 N
oo 2644 1z
L2
OO LT P T [N gy 2 4.67 dB
I L
Lo ! \ T oIS o
) / \

i i \
A Nt |

Center 1.7525 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAR.2024 08:09:10

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.
LTE band 4 , SMHz Bandwidth, HIGH,16QAM (99% BW)
=0 i I dB - — w:w j:i Mpil

L
%,
[ ] S

FRTA,

onter

1.7525 GHz

Date: 5.MAR.2024 08:09:34

1.5 MHz/ span

3pB

CAICT

: 24B02W000008-001

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4,10MHz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
1715 8.942
1732.5 8.942
1750 8.942
LTE band 4, 10MHz Bandwidth, LOW,QPSK (99% BW)
® * RBW ?OO kHz
Ref jj rciim - *Att 25 dB SWT 15 ms . : — I
o [N
| B
I o oo

by

span 30 MHz

center

Date: 5.MAR.2024 08:10:43

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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LTE band 4 , 10MHz Bandwidth,MID,QPSK (99% BW)

*Att 25 dB SWT 15 ms

#RBW 100 kHz
*VBW 300 kHz

ffer 5 dB

WMWMJ\

) J
| \
| / \

M,

CAICT

Report No.: 24B02W000008-001

VL

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 5.MAR.2024 08:11:12

LTE band 4 , 10MHz Bandwidth, HIGH,QPSK (99% BW)

A *RBW 100 kHz

@ *VBW 300 kHz B
Ref 35 dBm *Att 25 dB SWT 15 ms 3Hz
I s0- ffet dB D ‘V'VHVI

T1 OfwW)

i Ao Daneal

Center 1.75 GH 3 MHz/ Span 30 MHz

Date: 5.MAR.2024 08:11:43

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965
Page 44 of 147
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LTE band 4,15MHz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
1717.5 13.486
1732.5 13.413
1747.5 13.413
LTE band 4 , 15MHz Bandwidth, LOW,QPSK (99% BW)
® *RBW 200 kHz
Ref z: diﬁm — *Att 25 dB SWT 5 ms ‘: I
{09 aonfmEd
9 e o e B A e
M% 308
W - e e

Center 1.7175 GHz

Date: 5.MAR.2024 08

:12:52

Span 45 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000008-001

LTE band 4 , 15MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 200 kHz Marke
*VBW 1 MHz 17.71 dBn

Ref 35 dBm «Att 25 aB SWT 5 ms 733653846 GHz
| o—offer s ap oBwW 13.413461538 muz)
1 W)
oo 1 L 22 ) cue
. “l . mp |2 S )
Ve Lol Al . -
v
Fio SRR Ea :

) | |
| \
| | \

DB

Center 1.7325 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAR.2024 08:13:56

LTE band 4 , 15MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 200 kHz Marke T
“VBW 1 MHz 6.99 dm
.74 20192 GHz

Ref 35 dBm *Att 25 dB SWT 5 ms
obw 13.41346]538 mus
3o ££ 1 dB I
1 w]
20 amn|EN
20 L -
~ . - ‘
‘,l\dlml.g«w -
VL

|
\
\
>

N fyed,

T
|
w
S
g{r

Center 1.7475 GHz 4.5 MHZ/ Span 45 MHz

Date: 5.MAR.2024 08:14:25

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 4,20MHz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
1720 17.885
1732.5 17.885
1745 17.885
LTE band 4 , 20MHz Bandwidth, LOW,QPSK (99% BW)
® *RBW 200 kHz
Ref z: diﬁm _ — *Att 25 dB SWT 5 ms : — I
o[ M
.:WM ) ’ }

MMM?
:

Span 60 MHz

Center

Date: 5.MAR.2024 08:15:29

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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Report No.: 24B02W000008-001

LTE band 4 , 20MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 200 kHz Marke
*VBW 1 MHz 16. dBn

Ref 35 dBm *Att 25 dB SWT 5 ms . 423C 59 GHz
| o—offer s ap oBW 17.884619385 muz)
1 w1
oo . .
B
view W-«Jﬁv\kuw
e
Fio } ‘
) ) 1
i / \

Center 1.7325 GHz 6 MHz/ span 60 MHz

Date: 5.MAR.2024 08:16:18

LTE band 4 , 20MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 200 kHz Marke T1 ]
*VBW 1 MHz .18

Ref 35 dBm *Att 25 dB SWT 5 ms .741634615 GHz

ffget dB oBwW _17.884¢ 585 miz]

M e ||

Center 1.745 GHz 6 MHZ/ Span 60 MHz

Date: 5.MAR.2024 08:17:24

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 13,5MHz(99%)

CAICT

Report No.: 24B02W000008-001

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
779.5 4471 4471
782 4.519 4471
784.5 4.495 4.495
LTE band 13 , SMHz Bandwidth, LOW,QPSK (99% BW)
% Sl
i o [N
R

-
J
1
|

P

el

Date: 5.MAR.2024 08:18:22

Span 15 MHz

3pB

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.

LTE band 13 , SMHz Bandwidth,LOW,16QAM (99% BW)

%

*RBW 50 kHz
*VBW 200 kHz

Ref 34 dBm *Att 25 dB SWT 10 ms MHz
3o
oyw]
.04 aem|EN
20 . y THZ
w1
wwmﬂw 2
L. } idu\K
] / \
i ) \
JW %M‘{
" WM
-4
-5
Center 779.5 MHz 1.5 MHz/ span 15 MH

Date: 5.MAR.2024 08:18:47

LTE band 13 , SMHz Bandwidth,MID,QPSK (99% BW)

%

<R
:
i

Ref 34 dBm

*Att

*RBW 50 kHz Mark
*VBW 200 kHz
25 dB SWT 10 ms

| |
/
|

M

Date: 5.MAR.2024 08:19:13

VL

CAICT

: 24B02W000008-001

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 50 of 147



)

CAICT
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LTE band 13 , SMHz Bandwidth,MID,16QAM (99% BW)

® *RBW 50 kHz Marke
* VBW 200 kHz 16.61 dBn

Ref 34 dBm *Att 25 dB SWT 10 ms . € 5384615 MHz
I =0 ]
W)
a1 aem|EM
[-20 ™HZ
¥ I . )
= th.,-w.. ik
Lo ~y I

T
e

|
L ——

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAR.2024 08:19:36

LTE band 13 , SMHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 50 kHz Marke T
*VBW 200 kHz .62 dB
33.730769 M

Ref 34 dBm *Att 25 dB SWT 10 ms >3 z
3o e 1
w)
49 aen|HEM
Hoo —
V[&LMMMM -
Fio } \ e L P
) I \
i } \
WW“J \M 208
oyl [ .:‘r\J\.
oo

Center 784.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAR.2024 08:20:04

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 13 , SMHz Bandwidth, HIGH,16QAM (99% BW)

® *RBW 50 kHz Marke ]
* VBW 200 kHz 14.15 dBn

Ref 34 dBm *Att 25 dB SWT 10 ms . 649038462 MHz

o ad
| |
| \
[ \

= Sl

Fod e

Center 784.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAR.2024 08:20:28

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000008-001

(llguz

LTE band 13,10MHz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
782 8.942

LTE band 13 , 10MHz Bandwidth, LOW,QPSK (99% BW)

*RBW 100 kHz
*VBW 300 kHz

*Att 25 dB SWT 15 ms N 30769z ME
S aaaote 1
{12 ann(mEN

Ref 34 dBm

o e e

WM ‘t&%“ﬂ%
i

Span 30 MHz

k2o
2 =
=

i S|
f——
|

r 782 MHz

Date: 5.MAR.2024 08:21:35

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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LTE band 4,1.4MHz(-26dBc)

CAICT

Report No.: 24B02W000008-001

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
1710.7 1.292 1.272
1732.5 1.272 1.272
1754.3 1.272 1.286
LTE band 4 , 1.4MHz Bandwidth, LOW,QPSK (-26dBc BW)
® *RBW 20 kHz
Ref z: diﬁm _ — *Att 25 dB SWT 40 ms : - . I
y =
7 meﬁ\
e ] -
L fAW“mWJL/\F V\l\"‘\w&_&,\m\
W %

Date: 5.MAR.2024 08:23:26

420 kHz/

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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Report No.: 24B02W000008-001

(mgu
S

LTE band 4, 1.4MHz Bandwidth,LOW,16QAM (-26dBc BW)

® *RBW 20 kHz Marke
*VBW 100 kHz 15. dBn

Ref 35 dBm *Att 25 dB SWT 40 ms . 0242308 GHz
3o ££ L S de. 1dB_ |T1] B I
‘ -
L : ]
oo
[+ B ooe
e Y -
i -
Lo
} \ 1

Center 1.7107 GHz 420 kHz/ Span 4.2 MHz

Date: 5.MAR.2024 09:49:44

LTE band 4 , 1.4MHz Bandwidth,MID,QPSK (-26dBc BW)

® “RBW 20 kHz Mark
*VBW 100 kHz

Ref 35 dBm *Att 25 dB SWT 40 ms 1. 984615 GHz

figet dp ndB_[T1] 2d.00 aB |
B 1.272 385 MH?z

VL

HA
%
=

Center 1.7325 GHz 420 kHz/ Span 4.2 MHz

Date: 5.MAR.2024 09:50:10

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000008-001
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LTE band 4 , 1.4MHz Bandwidth,MID,16QAM (-26dBc BW)

® *RBW 20 kHz Marke
*VBW 100 kHz 15.69 dBn

Ref 35 dBm *Att 25 dB SWT 40 ms .732035¢ GHz

ffer 5 dB 1dB |

b '}

Center 1.7325 GHz 420 kHz/ Span 4.2 MHz

Date: 5.MAR.2024 08:24:41

LTE band 4 , 1.4MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 20 kHz Marke
*VBW 100 kHz

Ref 35 dBm *Att 25 dB SWT 40 ms
ST 2100 on
[ o—ocefe B 1 ]
) -
T 1 [T ] | 2]
[-20 B2
| 2
KL A AP ‘
e

L Lt e

Center 1.7543 GHz 420 kHz/ Span 4.2 MHz

Date: 5.MAR.2024 08:25:09

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.

LTE band 4 , 1.4MHz Bandwidth, HIGH,16QAM (-26dBc BW)

%

*RBW 20 kHz
*VBW 100 kHz

*Att 25 dB SWT 40 ms .754703846 C

dB

Center 1.7543 GHz

Date: 5.MAR.2024 08:25:31

420 kHz/ Span 4.2 MHz

3pB

CAICT

: 24B02W000008-001

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4,3MHz(-26dBc)
Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
1711.5 2.957 2.942
1732.5 2.957 2971
1753.5 2.957 2971
LTE band 4 , 3MHz Bandwidth, LOW,QPSK (-26dBc BW)
® *RBW 30 kHz
Ref z: diﬁm _ — *Att 25 dB SWT 30 ms \;J p r . I
. 4 ’
== PSR Attty -
L o pactet™ ’J LM“WM, -
P )

Center 1.7115 GHz

Date: 5.MAR.2024 08:26:40

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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LTE band 4 , 3MHz Bandwidth,LOW,16QAM (-26dBc BW)

® *RBW 30 kHz
*VBW 100 kHz

Ref 35 dBm *Att 25 dB SWT 30 ms

CAICT

Report No.: 24B02W000008-001

a0 ££ L S dB
1t 1 | 2]
|20
1 02
v
View . .
Heeatosd vl ! ! v

Center 1.7115 GHz 900 kHz/

Date: 5.MAR.2024 08:27:01

LTE band 4 , 3MHz Bandwidth,MID,QPSK (-26dBc BW)

® “RBW 30 kHz Max

*VBW 100 kHz

Span 9 MHz

Ref 35 dBm *Att 25 dB SWT 30 ms
o ££ r dB r1] B I
MH
I T I}
[-20 T = L
v ) )14423 Gnz
ﬂﬂwwm‘ﬁ i nds]
{154

Uy ij%u{jﬂn

Center 1.7325 GHz 900 kHz/

Date: 5.MAR.2024 08:27:27

Span 9 MHz

3pB

VL

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.

LTE band 4 , 3MHz Bandwidth,MID,16QAM (-26dBc BW)

® *RBW 30 kHz Marke
*VBW 100 kHz 14.06 dBn

Ref 35 dBm *Att 25 dB SWT 30 ms . 2024038 GHz
| o—offer s ap \dB (|T1] {00 ae |
L ] [ &
20
1 1 ]
— m e i ]
Mt Y vr
1o } !\

|

=1l ]
g

Center 1.7325 GHz 900 kHz/ Span 9 MHz

Date: 5.MAR.2024 08:27:49

LTE band 4 , 3MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® * RBW 30 kHz Marke Tl ]
*VBW 100 kHz .24 B
.754307692 GHz

Ref 35 dBm *Att 25 dB SWT 30 ms
o o1 28 00 an
[ o—ocefe dE ] |
5 MHz
bt e ) | a]
[-20 -
1752024846 Gu:
L {,L,‘q( " (71 ndB)
fopeesean Foden .
S —

L« son
. ATCT N

Center 1.7535 GHz 900 kHz/ Span 9 MHz

Date: 5.MAR.2024 08:28:16

CAICT

: 24B02W000008-001

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.

LTE band 4 , 3MHz Bandwidth, HIGH,16QAM (-26dBc BW)

%

*RBW 30 kHz
*VBW 100 kHz

*Att 25 dB SWT 30 ms

£t 5 dB

e - B

i

hww%“ml

onter

1.7535 GHz

Date: 5.MAR.2024 08:28:38

900 kHz/

Span 9 MHz

3pB

CAICT

: 24B02W000008-001

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4,5MHz(-26dBc)
Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
1712.5 4.904 5.000
1732.5 4.952 4.904
1752.5 4.928 4.928
LTE band 4 , SMHz Bandwidth, LOW,QPSK (-26dBc BW)
® *RBW 50 kHz
Ref z: diﬁm _ — t 25 dB SWT 10 ms :‘J :I
3’ ‘ ) ‘ EN
| [ :
| T S Ty .

Center 1.7125 GHz

Date: 5.MAR.2024 08:29:48

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000008-001

LTE band 4 , SMHz Bandwidth,LOW,16QAM (-26dBc BW)

® *RBW 50 kHz Marke
* VBW 200 kHz 12.75 dBn

Ref 35 dBm *Att 25 dB SWT 10 ms

| so—Qffger 5 dB 1dB_ [ T1]
11 ) [ &
20
)
viEw| v - 0
[T AP, e S K BT VL

T
o
—a
I
| ——

Faan Y. R Lt
L

Center 1.7125 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAR.2024 08:30:18

LTE band 4 , SMHz Bandwidth,MID,QPSK (-26dBc BW)

® “RBW 50 kHz Mark
“VBW 200 kHz

Ref 35 dBm *Att 25 dB SWT 10 ms 1. 69231 GHz

figet dp ndB_[T1] 2d.00 aB |
B 4.9519230 MH?

VL

iR
3
?
3
K

T
B
|

Center 1.7325 GHz 1.5 MHz/ span 15 MHz

Date: 5.MAR.2024 08:30:44

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000008-001

LTE band 4 , SMHz Bandwidth,MID,16QAM (-26dBc BW)

® *RBW 50 kHz Marke ]
* VBW 200 kHz 15.45 dBEn

Ref 35 dBm “att 25 dB SWT 10 ms .732115385 GHz
| o—offfer 5.4 am g [T1) B |
a. 154 MHz
Lo ) [ &
1.
R v
[
ERSY
pomty [ II
s
-6
Center 1.7325 GHz 1.5 MHzZ/ Span 15 MHz
Date: 5.MAR.2024 08:31:10
LTE band 4 , SMHz Bandwidth, HIGH,QPSK (-26dBc BW)
® “RBW 50 kHz Marke T
AVBW 200 kHz 4.39 am
Ref 35 dBm «att 25 dB SWT 10 ms 1.754447115 GHz
| jo—ofcfar gB nap [ri1 2400 an |
1.927 15 mH
T 1 (T ] | a]
20 .
= 1 H
==
. f * i : VL
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v-ad
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Center 1.7525 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAR.2024 08:31:37

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 4 , SMHz Bandwidth, HIGH,16QAM (-26dBc BW)

%

Date: 5.MAR.2024 08:32:02

*Att

*RBW 50 kHz
*VBW 200 kHz
25 dB SWT 10 ms

Report No.

£t 5 dB

1
WMM

“““““““

&

onter

1.7525 GHz

1.5 MHz/

3pB

CAICT

: 24B02W000008-001

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4,10MHz(-26dBc)
Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK
1715 9.760
1732.5 9.712
1750 9.712
LTE band 4 , 10MHz Bandwidth, LOW,QPSK (-26dBc BW)
® *RBW 100 kHz ark
Ref z: diﬁm _ — *Att 25 dB SWT 15 ms : ‘;J — . I
’ =
== | .
= i et bl i, .

3pB

;

Span 30 MHz

nter 1.715 GHz

Date: 5.MAR.2024 08:33:11

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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Report No.: 24B02W000008-001

LTE band 4 , 10MHz Bandwidth,MID,QPSK (-26dBc BW)

® *RBW 100 kHz Marke
* VBW 300 kHz 14.71 dBn

Ref 35 dBm “att 25 dB SWT 15 ms H
| o—offer s ap \dB (|T1] {00 ae |
3qae
L ) [ &
20
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Ve Yty _ ‘
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)
[— |
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Center 1.7325 GHz 3 MHz/ span 30 MHz

Date: 5.MAR.2024 08:33:37

LTE band 4 , 10MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® “RBW 100 kHz Mark
*VBW 300 kHz

Ref 35 dBm *Att 25 dB SWT 15 ms 1. 692308 GHz

figet dp ndB_[T1] 2d.00 aB |
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Center 1.75 GHz 3 MHz/ span 30 MHz

Date: 5.MAR.2024 09:50:50

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 4,15MHz(-26dBc)

CAICT

Report No.: 24B02W000008-001

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK
1717.5 14.639
1732.5 14.567
1747.5 14.639
LTE band 4 , 15MHz Bandwidth,LOW,QPSK (-26dBc BW)
® *RBW 200 kHz
Ref z: diﬁm _ — t 25 dB SWT 5 ms :‘J :I
y e
- : '
I FW&MMN.‘\ : §
W -
. ,HMH”[ dx&““ﬁmm
I¥as

Center 1.7175 GHz

Date: 5.MAR.2024 09:51:57

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.

LTE band 4 , 15MHz Bandwidth,MID,QPSK (-26dBc BW)

® *RBW 200 kHz Marke
*VBW 1 MHz 17. dBn

Ref 35 dBm *Att 25 dB SWT 5 ms . 048C 59 GHz
3o L££ . 15} dB 1dB_ [T1] B I
1 iz
11 ) [ &
Lo :
Ko pltai | ) )
= el _ ‘ ‘
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Lo

Center 1.7325 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAR.2024 09:52:23

LTE band 4 , 15MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 200 kHz Mark
*VBW 1 MHz

Ref 35 dBm *Att 25 dB SWT 5 ms 1.7474: 885 GHz
L <o ffget dB ndB_[|T1] 24.00 dB |
2w Ja.63942]077
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Center 1.7475 GHz 4.5 MHZ/ Span 45 MHz

Date: 5.MAR.2024 09:54:56

CAICT

: 24B02W000008-001

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 4,20MHz(-26dBc)

CAICT

Report No.: 24B02W000008-001

Emission Bandwidth (-26dBc)(MHz)

Frequency(MHz
quency(MHz) QPSK
1720 19.327
1732.5 19.135
1745 19.231
LTE band 4 , 20MHz Bandwidth, LOW,QPSK (-26dBc BW)
® *RBW 200 kHz
Ref z: diﬁm _ — t 25 dB SWT 5 ms : J' . I
’ e
r - o
I fAmMML«MAHs}\ ) -
Lad
» PWW humh.]
it

Date: 5.MAR.2024 09:56:03

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000008-001

LTE band 4 , 20MHz Bandwidth,MID,QPSK (-26dBc BW)

® *RBW 200 kHz Marke ]
*VBW 1 MHz 17.12 dBn

Ref 35 dBm *Att 25 dB SWT 5 ms .734134615 GHz

frder s ap \dB (|T1] {00 ae |

! | !
\

-2
‘ 3pB

Center 1.7325 GHz 6 MHz/ span 60 MHz

Date: 5.MAR.2024 09:56:30

LTE band 4 , 20MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 200 kHz Mark T1 ]
*VBW 1 MHz .10 dBs

Ref 35 dBm *Att 25 dB SWT 5 ms 1.741634615 GHz
| o—ofrer dB nc r1] 24.00 ae |
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Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 5.MAR.2024 09:56:56

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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(Ell!

LTE band 13,5MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
779.5 4.880 4.952
782 4.952 4.928
784.5 4.952 4.952
LTE band 13 , SMHz Bandwidth,LOW,QPSK (-26dBc BW)
% Sl
i 1 L2
S S O i
| T
| i
Mﬂ‘! \w% -

Span 15 MHz

Date: 5.MAR.2024 09:58:05

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000008-001
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LTE band 13 , SMHz Bandwidth,LOW,16QAM (-26dBc BW)

® *RBW 50 kHz Marke
* VBW 200 kHz 14.60 dBn

Ref 34 dBm *Att 25 dB SWT 10 ms 3.1057692 MHz

Center 779.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAR.2024 09:58:36

LTE band 13 , SMHz Bandwidth,MID,QPSK (-26dBc BW)

® “RBW 50 kHz Mark
“VBW 200 kHz

Ref 34 dBm *Att 25 dB SWT 10 ms 80.365384615 MHz
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Date: 5.MAR.2024 09:59:06

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.

LTE band 13 , SMHz Bandwidth,MID,16QAM (-26dBc BW)

® *RBW 50 kHz Marke
* VBW 200 kHz 15.8 dBn
Ref 34 dBm *Att 25 dB SWT 10 ms . € D4 o] MHz

L 1 | al
20 T =
¥ .
= /‘&de . ‘
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Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAR.2024 09:59:28

LTE band 13 , SMHz Bandwidth, HIGH,QPSK (-26dBc BW)

Ref 34 dBm *Att 25 dB SWT 10 ms

® *RBW 50 kHz Marke T
*VBW 200 kHz .60 B
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Center 784.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAR.2024 09:59:56
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Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 13 , SMHz Bandwidth, HIGH,16QAM (-26dBc BW)
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*RBW 50 kHz
*VBW 200 kHz
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Center 784.5 MHz 1.5 MHzZ/ Span 15 MH

Date: 5.MAR.2024 10:00:18
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Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000008-001
LTE band 13,10MHz(-26dBc)
Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK
782 9.712
LTE band 13, 10MHz Bandwidth, LOW,QPSK (-26dBc BW)
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et e SN G G

‘4«..«4%

Span 30 MHz

r 782 MHz

Date: 5.MAR.2024 10:01:25

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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Report No.: 24B02W000008-001

6.5. Conducted spurious emissions

Specifications: FCC Part 2.1051,2.1053,27.53

DUT Serial Number: | IMEI:866484030180649

Ambient Temperature:15°C-35°C
Test conditions: Relative Humidity:30%-70%
Air pressure: 86-106kPa

Test Results: Pass

Limit Level Construction:
According to Part 27.53(c)(f): (c)For operations in the 746 - 758 MHz band and the 776 - 788
MHz band, the power of any emission outside the licensee's frequency band(s) of operation shall
be attenuated below the transmitter power (P) within the licensed band(s) of operation, measured
in watts, in accordance with the following:
(1) On any frequency outside the 746 - 758 MHz band, the power of any emission shall be
attenuated outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;
(2) On any frequency outside the 776 - 788 MHz band, the power of any emission shall be
attenuated outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;
(3) On all frequencies between 763 - 775 MHz and 793 - 805 MHz, by a factor not less than 76 +
10 log (P) dB in a 6.25 kHz band segment, for base and fixed stations;
(4) On all frequencies between 763 - 775 MHz and 793 - 805 MHz, by a factor not less than 65 +
10 log (P) dB in a 6.25 kHz band segment, for mobile and portable stations;
(5) Compliance with the provisions of paragraphs (c)(1) and (c)(2) of this section is based on the
use of measurement instrumentation employing a resolution bandwidth of 100 kHz or greater.
However, in the 100 kHz bands immediately outside and adjacent to the frequency block, a
resolution bandwidth of at least 30 kHz may be employed;
(6) Compliance with the provisions of paragraphs (c)(3) and (c)(4)
(f) For operations in the 746 - 758 MHz, 775 - 788 MHz, and 805 - 806 MHz bands, emissions in

the band 1559 - 1610 MHz shall be limited to —70 dBW/MHz equivalent isotropically radiated

power (EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions of less than 700

Hz bandwidth.

According to Part 27.53(h):for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz,
and 2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log10 (P) dB.

Measurement Uncertainty:

Item Uncertainty
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Expanded Uncertainty 1.74 dB (k=2)

Test Setup:
During the test, the EUT was controlled via the Wireless Communications Test Set to ensure max power

transmission and proper modulation and measured by spectrum analyzer.

EUT

Universal Radio —
Communication Power Divider

Tester

spectrum analyzer

Test Method:
The RF output of the transmitter was connected to a spectrum analyzer through a calibrated coaxial cable.

Sufficient scans were taken to show the out-of-Band emissions, if any, up to 10th harmonic. The EUT was
scanned for spurious emissions from 30MHz to 20GHz with sufficient Bandwidth and video resolution.

The spectrum analyzer was set to Maximum hold mode to ensure that the worst-case emissions were

captured.

Note: The following test results are the worst case selected in each bandwidth of each frequency band..
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6.5.1 Conducted Spurious Emission Results
LTE band 4-1.4MHz-QPSK-LOW-1RB
NOTE: peak above the limit line is the carrier frequency.

® “RBW 1 MHz Mar ke ]
*VBW 3 MHz 25.70 dBm

Ref 31 dBm *Att 30 dB SWT 125 ms .710 000 GHz

L2
-

Center 8.79 GHz 1.752 GHz/ span 17.52 GHz

Date: 5.MAR.2024 11:48:40

LTE band 4-3MHz-QPSK-MID-50% RB
NOTE: peak above the limit line is the carrier frequency.

® “REBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 26.13 4

Ref 31 dBm *Att 35 dB SWT 125 ms

offfet 1 ¢B

A

<
d
g
T
o
o

3pB

Center 8.79 GHz 1.752 GHz/ Span 17.52 GHz

Date: 5.MAR.2024 11:49:56
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LTE band 4-5MHz-QPSK-MID-1RB
NOTE: peak above the limit line is the carrier frequency.

® *RBW 1 MHz Marke ]
*VBW 3 MHz 27.10 dBm

Ref 31 dBm *Att 35 dB SWT 125 ms .730024000 GHz

L2
-

Start 30 MHz 1.752 GHz/ Stop 17.55 GHz

Date: 5.MAR.2024 11:50:47

LTE band 4-10MHz-QPSK-HIGH-1RB
NOTE: peak above the limit line is the carrier frequency.

® “REBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 26.94 a
.754552000 GHz

Ref 31 dBm *Att 35 dB SWT 125 ms
offget 1 B
20 EN
= o
vz
Lo
D1
308
Los
Foa
~s
e
| 70
Start 30 MHz 1.752 GHz/ Stop 17.55 GHz

Date: 5.MAR.2024 11:51:25

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 80 of 147



(“E"!

Report No.:

LTE band 4-15MHz-QPSK-HIGH-1RB
NOTE: peak above the limit line is the carrier frequency.

CAICT

24B02W000008-001

® *RBW 1 MHz Marke ]
*VBW 3 MHz 27.65 dBm

Ref 31, dBm *Att 35 dB SWT 125 ms .740536000 GHz

Start 30 MHz 1.752 GHz/ Stop 17.55 GHz

Date: 5.MAR.2024 11:52:46

L2
-

LTE band 4-20MHz-QPSK-MID-1RB
NOTE: peak above the limit line is the carrier frequency.

® *RBW 1 MHz Marker 1 [T1
“VBW 3 MHz

Ref 31 dBm *Att 35 dB SWT 125 ms

offfet 1 ¢B

A

<
d
g
T
o
o

Start 30 MHz 1.752 GHz/ Stop 17.55 GHz

Date: 5.MAR.2024 11:53:59

3pB
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LTE band 13-5MHz-QPSK-LOW-1RB
NOTE: peak above the limit line is the carrier frequency.

® *RBW 1 MHz Marke T
“VBW 3 MHz 27.56 dB

Ref 30.8 dBm *Att 35 dB SWT 65 ms 5.543949045 MHz
offet 0. dB
20 N
*
1o
.
oF

3DB

Center 3.95 GHz 784 MHz/ Span 7.84 GHz

Date: 5.MAR.2024 12:05:28

® *RBW 6.25 kHz Marke ]
*VBW 30 kHz -71.95 dB:

Ref 5 dBm Att 30 dB SWT 310 ms 4.812000000 MHz

ffet 0 dp |

Start 763 MHz 1.2 MHz/ Stop 775 MHz

Date: 5.MAR.2024 12:06:03
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® “RBW 6.25 kHz Mark T1 ]
“VBW 30 kHz 6.47 dbr

Ref 5 dBm Att 30 dB SWT 340 ms 33.6248666€ MHz
Lo fffet Q dB ]
L.
i o
=
) -
L.
o
R

3DB

Start 793 MHz 1.3 MHz/ Stop 806 MHz

Date: 5.MAR.2024 12:06:38

® *RBW 1 MHz Marke
*VBW 3 MHz —-43.¢c

Ref 14 dBm *Att 40 dB SWT 125 ms z
1o ]
o
vIEw|
- VL

TDF

3pB

Center 1.5845 GHz 5.1 MHz/ span 51 MHz

Date: 5.MAR.2024 12:08:07
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LTE band 13-10MHz-QPSK-LOW-1RB
NOTE: peak above the limit line is the carrier frequency.

® *RBW 1 MHz Marke T
“VBW 3 MHz »6.38 aB:

Ref 30.8 dBm *Att 30 dB SWT 65 ms 82.540127389 MHz
offfet 0.4 dB
20 N
[ 8
1o
VL
Lo TDF
-1
-2
DB
F-a
| -70
Center 3.95 GHz 784 MHz/ Span 7.84 GHz
Date: 5.MAR.2024 12:09:23
® *RBW 6.25 kHz
*VBW 30 kHz
Ref 5 dBm Att 30 dB SWT 310 ms 4.927600000 MHz
Lo frfet 0.4 dB |
F-1
=
VL

Start 763 MHz 1.2 MHz/ Stop 775 MHz

Date: 5.MAR.2024 12:10:00
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® “RBW 6.25 KHz  a: -
*VBW 30 kHz 6.30 dBn

Ref 5 dBm Att 30 dB SWT 340 ms 34.193833333 MHz
Lo fffet Q dB ]
i o
) -
R

3DB

Start 793 MHz 1.3 MHz/ Stop 806 MHz

Date: 5.MAR.2024 12:10:36

® *RBW 1 MHz Marke ]
*VBW 3 MHz -41.91 der

Ref 22.8 dBm *Att 40 dB SWT 80 ms .564089430 GHz
IS PR W ]
1o
=
VL
o
F-1
-2
-3
3pB
— - - -
-6
Center 1.5845 GHz 5.1 MHzZ/ span 51 MHz

Date: 5.MAR.2024 12:15:39
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6.6. Radiated Spurious Emission

Specifications: FCC Part 2.1051,2.1053,27.53

DUT Serial Number: | IMEI:866484030180465

Ambient Temperature:19.3°C-20.2°C
Test conditions: Relative Humidity:50.0%-51.0%
Air pressure: 96.7kPa

Test Results: Pass

Limit Level Construction:
According to Part 27.53(c)(f):(c)For operations in the 746 - 758 MHz band and the 776 - 788 MHz
band, the power of any emission outside the licensee's frequency band(s) of operation shall be attenuated
below the transmitter power (P) within the licensed band(s) of operation, measured in watts, in
accordance with the following:
(1) On any frequency outside the 746 - 758 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;
(2) On any frequency outside the 776 - 788 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;
(3) On all frequencies between 763 - 775 MHz and 793 - 805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations;
(4) On all frequencies between 763 - 775 MHz and 793 - 805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations;
(5) Compliance with the provisions of paragraphs (c)(1) and (c)(2) of this section is based on the use of
measurement instrumentation employing a resolution bandwidth of 100 kHz or greater. However, in the
100 kHz bands immediately outside and adjacent to the frequency block, a resolution bandwidth of at
least 30 kHz may be employed,;
(6) Compliance with the provisions of paragraphs (c)(3) and (c)(4)
(f) For operations in the 746 - 758 MHz, 775 - 788 MHz, and 805 - 806 MHz bands, emissions in the

band 1559 - 1610 MHz shall be limited to —70 dBW/MHz equivalent isotropically radiated power

(EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth.

According to Part 27.53(h):for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780 MHz,
1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and 2180—
2200 bands, the power of any emission outside a licensee's frequency block shall be attenuated below the
transmitter power (P) in watts by at least 43 + 10 log10 (P) dB.

Limits for Radiated spurious emissions(UE)
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Frequency range

Limit Level /Resolution Bandwidth

30 MHz to 20000 MHz -13dBm/1MHz
Measurement Uncertainty:

Item Uncertainty
Expanded Uncertainty (30MHz-150MHz) 3.8 dB (k=2)
Expanded Uncertainty (150MHz-1GHz) 4.0dB (k=2)
Expanded Uncertainty (1GHz-3GHz) 3.1dB (k=2)
Expanded Uncertainty (3GHz-6GHz) 3.2dB (k=2)
Expanded Uncertainty (6GHz-20GHz) 3.9dB (k=2)

Test Setup:

The EUT was placed in an anechoic chamber. The Wireless Communications Test Set was used to set the

TX channel and power level and modulate the TX signal with different bit patterns.

Test Method:

The measurement method is substitution method accordance with section 2.2.12 of ANSI/TIA-603-E: Land

Mobile FM or PM Communications Equipment Measurement and Performance Standards.

(a) Connect the equipment as illustrated and measure the spurious emissions as the method as above. The

distance from the device to the antennais3 m.

Antenna

TRANSMITTER STAND’@F”_}D SPECTRUM

UNDER TEST | TRANSMITTER ANALYZER
LOAD

TURNTABLE

! STANDARD TEST SITE

§ o —————— -

(b) Reconnect the equipment as illustrated.
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Substitution Test
Antenna Antenna

RF SIGNAL SPECTRUM
GENERATOR ANALYZER
TURNTABLE |

1 STANDARD TEST SITE

(c) Remove the transmitter and replace it with a substitution antenna. The center of the substitution antenna
should be approximately at the same location as the center of the transmitter.

(d) Feed the substitution antenna at the transmitter end with a signal generator connected to the antenna by
means of a non-radiating cable. With the antennas at both ends horizontally polarized, and with the signal
generator tuned to a particular spurious frequency, raise and lower the test antenna to obtain a maximum
reading at the spectrum analyzer. Adjust the level of the signal generator output until the previously
recorded maximum reading for this set of conditions is obtained. This should be done carefully repeating
the adjustment of the test antenna and generator output.

(e) Repeat step d) with both antennas vertically polarized for each spurious frequency.

(f) Calculate power in dBm into a reference ideal half-wave dipole antenna by reducing the readings
obtained in steps d) and e) by the power loss in the cable between the generator and the antenna, and further
corrected for the gain of the substitution antenna used relative to an ideal half-wave dipole antenna by the

following formula:

P4(dBm) = Py(dBm) — cable loss (dB) + antenna gain (dB)

where:

Pd is the dipole equivalent power and Pg is the generator output power into the substitution antenna.
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Test frequency: 30MHz- 20GHz

All modes were tested,only the worst case was reported.
6.6.1 LTE Radiated Spurious Emission Results

LTE B4 Radiated Spurious Emission Results
Test Data (1.4MHz bandwidth 19957 QPSK Mode)

CAICT

Generator Spurious
Antenna
Frequency output Cable loss Antenna Emission L.
Polarization
[MHz] power(Pg) [dB] Gain [dB] Power (Pd) [H/V]
[dBm] [dBm]
165.954000 -67.59 0.3 -0.1 -67.99 v
272.928000 -69.49 0.3 0.3 -69.49 H
2111.100000 -62.46 1.1 9.6 -53.96 H
3420.967742 -75.41 1.7 12.5 -64.61 v
9228.000000 -65.77 33 10.8 -58.27 v
11083.500000 -67.10 2.8 11.6 -58.30 A"
LTE B4 Radiated Spurious Emission Results
Test Data (1.4MHz bandwidth 20175 QPSK Mode)
Generator Spurious
L. Antenna
Frequency output Cable loss Antenna Emission L.
. Polarization
[MHZz] power(Pg) [dB] Gain [dB] Power (Pd) (H/V]
[dBm] [dBm]

166.962000 -68.76 0.3 -0.1 -69.16 v
421.482000 -72.51 0.4 0.5 -72.41 A%
2132.800000 -61.74 1.2 93 -53.64 H
5103.870968 -77.45 2.1 12.4 -67.15 v
9232.500000 -65.79 33 10.8 -58.29 v
11085.500000 -67.27 2.8 11.8 -58.27 A"
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LTE B4 Radiated Spurious Emission Results
Test Data (1.4MHz bandwidth 20392 QPSK Mode)

Generator Spurious
Antenna
Frequency output Cable loss Antenna Emission L.
Polarization
[MHz] power(Pg) [dB] Gain [dB] Power (Pd) [H/V]
[dBm] [dBm]
165.996000 -69.05 0.3 -0.1 -69.45 A%
274.650000 -69.44 0.3 0.3 -69.44 H
2154.500000 -61.98 1.2 9.3 -53.88 H
5077.741936 -77.46 2.1 12.4 -67.16 A%
9202.500000 -65.87 33 10.9 -58.27 v
10885.500000 -65.71 3.0 11.0 -57.71 Vv
LTE B13 Radiated Spurious Emission Results
Test Data (10MHz bandwidth 23230 QPSK Mode)
Generator Spurious
. Antenna
Frequency output Cable loss Antenna Emission L.
. Polarization
[MHZz] power(Pg) [dB] Gain [dB] Power (Pd) (HV]
[dBm] [dBm]
167.298000 -71.2 0.3 -0.1 -71.60 v
298.632000 -70.95 0.3 0.3 -70.95 H
2201.200000 -65.19 1.2 9.0 -57.39 H
5073.387097 -77.54 2.1 12.4 -67.24 A%
9050.500000 -67.34 3.2 11.5 -59.04 v
10236.500000 -66.83 2.9 11.1 -58.63 v
Generator Spurious
L. Antenna
Frequency output Cable loss Antenna Emission ..
. Polarization
[MHZz] power(Pg) [dB] Gain [dB] Power (Pd) (H/V]
[dBm] [dBm]
1592.4 -71.40 1.00 6.30 -66.10 H

The max radiated power of 1559-1610 MHz is -66.10dBm <<-40dBm (-70dBW/
MHz) . There is no signal that bandwidth is less than 700 Hz bandwidth
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6.7. Band Edge

Specifications: FCC Part 2.1051,2.1053,27.53

DUT Serial Number: | IMEI:866484030180649

Ambient Temperature:15°C-35°C
Test conditions: Relative Humidity:30%-70%
Air pressure: 86-106kPa

Test Results: Pass

Limit Level Construction:
According to Part 27.53(c)(f): (c)For operations in the 746 - 758 MHz band and the 776 - 788
MHz band, the power of any emission outside the licensee's frequency band(s) of operation shall
be attenuated below the transmitter power (P) within the licensed band(s) of operation, measured
in watts, in accordance with the following:
(1) On any frequency outside the 746 - 758 MHz band, the power of any emission shall be
attenuated outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;
(2) On any frequency outside the 776 - 788 MHz band, the power of any emission shall be
attenuated outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;
(3) On all frequencies between 763 - 775 MHz and 793 - 805 MHz, by a factor not less than 76 +
10 log (P) dB in a 6.25 kHz band segment, for base and fixed stations;
(4) On all frequencies between 763 - 775 MHz and 793 - 805 MHz, by a factor not less than 65 +
10 log (P) dB in a 6.25 kHz band segment, for mobile and portable stations;
(5) Compliance with the provisions of paragraphs (c)(1) and (c)(2) of this section is based on the
use of measurement instrumentation employing a resolution bandwidth of 100 kHz or greater.
However, in the 100 kHz bands immediately outside and adjacent to the frequency block, a
resolution bandwidth of at least 30 kHz may be employed;
(6) Compliance with the provisions of paragraphs (c)(3) and (c)(4)
(f) For operations in the 746 - 758 MHz, 775 - 788 MHz, and 805 - 806 MHz bands, emissions in

the band 1559 - 1610 MHz shall be limited to —70 dBW/MHz equivalent isotropically radiated

power (EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions of less than 700

Hz bandwidth.

According to Part 27.53(h):for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz,
and 2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log10 (P) dB.

Measurement Uncertainty:

Item Uncertainty
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Expanded Uncertainty 1.28 dB (k=2)
Test Setup:

During the test, the EUT was controlled via the Wireless Communications Test Set to ensure max power

transmission and proper modulation and measured by spectrum analyzer.

EUT

Universal Radio
Communication
Tester

Power Divider

Test Method:

spectrum analyzer

1) The EUT was coupled to the EMI test receiver analyzer mode and the base station simulator through a

power divider. The lost of the cables the test system is calibrated to correct the readings.

2) The spectrum analyzer was set to Average Detector function and Maximum hold mode.

3) The resolution Bandwidth of the spectrum analyzer was a little greater than 1% of the emission

Bandwidth.

Notel: The Band Edge test data include QPSK and 16QAM. The following test results only reflect the date

of the worse mode QPSK.

Note2: In this test item, the OBW test data do only use the OBW values to calculate RBW setting for the

1RB band edge test .
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6.8.1 Band Edge Results
LTE band 4-1.4MHz

OBW: 1RB-LOW _ offset

® *RBW 5 kHz
*VBW 20 kHz

:
Ref 35 dBm *Att 25 dB SWT 1.4 s . 0 4359 GHz
Y ££ L dB I
1 [
: i
e
-

M&MTHM‘HMM W o

Center 1.71 GHz 3.5 MHz/ Sspan 35 MHz

Date: 5.MAR.2024 10:09:11

LOW BAND EDGE BLOCK-1RB-LOW_ offset

® *RBW 2 kHz Marke T1 ]
*VBW 10 kHz 33.44 B

Ref 26 dBm *Att 20 dB SWT 500 ms .709994286 GHz
Offget 1 4B I
20
seL
avd]

-3 W T = TOO 3 N‘M«‘\
Iﬂ 3DB

Center 1.71 GHz 200 kHz/ Span 2 MHz

Date: 5.MAR.2024 10:10:42
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Start 787.1 MHz 990 kHz/ Stop 797 MHz

Date: 5.MAR.2024 10:53:40
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LOW BAND EDGE BLOCK-10M-100%RB

® *RBW 30 kHz Marke
*VBW 100 kHz -32.9 dBn

Ref 25.8 dBm *Att 20 dB SWT 25 ms 6.9 2 & 33 MHz
Offget 0. daB I
20
=
-

Start 776.9 MHz 10 kHz/ Stop 777 MHz

Date: 5.MAR.2024 10:51:08

LOW BAND EDGE BLOCK-10M-100%RB

® *RBW 100 kHz Marke T1 ]
*VBW 300 kHz >.12 B)

Ref 25.8 dBm *Att 20 dB SWT 25 ms 6.898350000 MH:z
offfet 0.4 dB I
20
seL
1o
e
avd]
VL
o
TDF

Start 767 MHz 990 kHz/ Stop 776.9 MHz

Date: 5.MAR.2024 10:51:58

Chongqing Academy of Information and Communication Technology
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HIGH BAND EDGE BLOCK-10M-100%RB

® “RBW 30 Kiz -
“VBW 100 kHz _34.85 dbr

Ref 25.8 dBm *Att 20 dB SWT 25 ms .084083333 MHz

Offget 0. daB I
20
=
-

start 787 MHz 10 kHz/ Stop 787.1 MHz

Date: 5.MAR.2024 10:54:31

HIGH BAND EDGE BLOCK-10M-100%RB

® *RBW 100 kHz Marke T
*VBW 300 kHz 30.86 dB

DB

Ref 25.8 dBm *Att 20 dB SWT 25 ms 87.101650000 MHz
offfet 0.4 dB I
20
seL
1o
e
avd]
VL
o
TDF

3DB

Start 787.1 MHz 990 kHz/ Stop 797 MHz

Date: 5.MAR.2024 10:55:21
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6.8. Frequency Stability

Specifications: FCC Part 2.1055, 27.54

DUT Serial Number: | IMEIL:866484030180649

Ambient Temperature:15°C-35°C
Test conditions: Relative Humidity:30%-70%
Air pressure: 86-106kPa

Test Results: Pass
Limit
Frequency deviation 95
(ppm]
Measurement Uncertainty:
Item Uncertainty
Expanded Uncertainty 1.54 Hz (k=2)

Test Method

Frequency stability is a measure of the frequency drift due to temperature and supply voltage
variations, with reference to the frequency measured at +20 °C and rated supply voltage. Two
reference points are established at the applicable unwanted emissions limit using a RBW equal to
the RBW required by the unwanted emissions specification of the applicable regulatory standard.
These reference points measured using the lowest and highest channel of operation shall be
identified as FL and FH respectively.

In order to measure the carrier frequency under the condition of AFC lock, it is necessary to make
measurements with the EUT in a “call mode”. This is accomplished with the use of CMWS500.

1. Measure the carrier frequency at room temperature.

2. Subject the EUT to overnight soak at -30°C.

3. With the EUT, powered via nominal voltage, connected to the CMW500, and in a simulated
call on middle channel for each LTE band, measure the carrier frequency. These

measurements should be made within 2 minutes of Powering up the EUT, to prevent

significant self-warming.

4. Repeat the above measurements at 10°C increments from -30°C to +50°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

5. Re-measure carrier frequency at room temperature with nominal voltage. Vary supply voltage
from minimum voltage to maximum voltage, in 0.1Volt increments re-measuring carrier
frequency at each voltage. Pause at nominal voltage for 1.5 hours unpowered, to allow any

self-heating to stabilize, before continuing.

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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6. Subject the EUT to overnight soak at +50°C.
7. With the EUT, powered via nominal voltage, connected to the CMWS500 and in a simulated call

on the center channel, measure the carrier frequency. These measurements should be made
within 2 minutes of Powering up the EUT, to prevent significant self-warming.
8. Repeat the above measurements at 10 °Cincrements from +50°C to -30°C. Allow at least 1.5

hours at each temperature, unpowered, before making measurements.
9. At all temperature levels hold the temperature to +/- 0.5°C during the measurement procedure.

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
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6.8.1 Frequency Stability over Temperature Variation Results

LTE band 4, 20MHz bandwidth MID,QPSK(worst case of all bandwidths)

Frequency Error vs Temperature

CAICT

Report No.: 24B02W000008-001

Temperature(°C) | Voltage(V) Center frequency(MHz) Offset(Hz) Frequency error(ppm)

20 0.13 0.0001

50 -0.44 0.0003

40 0.10 0.0001

30 -0.17 0.0001

10 3.8 1732.5 0.09 0.0000

0 0.00 0.0000

-10 0.13 0.0001

-20 -0.29 0.0002

-30 0.62 0.0004

Frequency Error vs Voltage

Voltage(V) | Temperature(°C) Center frequency(MHz) Offset(Hz) Frequency error(ppm)

35 0.09 0.0000

20 1732.5
4.2 0.64 0.0004

LTE band 13, 10MHz bandwidth MID,QPSK(worst case of all bandwidths)
Frequency Error vs Temperature

Temperature(°C) | Voltage(V) Center frequency(MHz) Offset(Hz) Frequency error(ppm)
20 -0.57 0.0007
50 -0.87 0.0011
40 -0.80 0.0010
30 -1.20 0.0015
10 3.8 782 -0.76 0.0010
0 -1.20 0.0015
-10 -0.69 0.0009
-20 -1.06 0.0014
-30 -0.24 0.0003
Frequency Error vs Voltage
Voltage(V) | Temperature(°C) Center frequency(MHz) Offset(Hz) Frequency error(ppm)
3.5 -1.30 0.0017
4.2 20 78 -0.53 0.0007

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
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6.9. Peak to Average Ratio

Specifications: FCC Part 27.50

DUT Serial Number: | IMEIL:866484030180649

Ambient Temperature:15°C-35°C
Test conditions: Relative Humidity:30%-70%
Air pressure: 86-106kPa

Test Results: Pass

Limit Level Construction:
According to Part 27.50:In measuring transmissions in this band using an average power

technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

Test Setup
During the test, the EUT was controlled via the Wireless Communications Test Set to ensure max power

transmission and proper modulation and measured by spectrum analyzer.

EUT
Universal Radio -
Communication Power Divider
Tester
spectrum analyzer
Measurement Uncertainty:
Item Uncertainty
Expanded Uncertainty 0.22 dB (k=2)

Test Method
The transmitter output was connected to a CMW500 through a coaxial RF cable and directional coupler,

and configured to operate at maximum power. The peak to average ratio was measured at the required

operating frequencies in each Band on the Spectrum Analyzer.

Chongqing Academy of Information and Communication Technology
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6.9.1 Peak to Average Ratio Results

LTE Band 4, BW1_4MHz

CAICT

Report No.: 24B02W000008-001

PAPR (dB)
Frequency (MHz) RB
QPSK 16QAM
1710.7 100%,0 5.42 6.35
1732.5 100%,0 5.32 6.03
1754.3 100%,0 5.10 6.03
LTE band 4 , 1.4MHz Bandwidth,QPSK
® B 10 Mz
\wy@( o)
BTN .
Trace 1
Mean 23.25 dBm
Peak 29.33 dBm
Crest 6.07 dB
10 % 2.76 dB
1% 4.71 dB
.18 5.42 dB
.01 % 5.80 dB

Date: 5.MAR.2024 11:10:26

Chongqing Academy of Information and Communication Technology
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LTE band 4 , 1.4MHz Bandwidth,16QAM

® REW 10 MHz

CAICT
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Ref 30 dBm «Att 40 aB AOT 6.25 ms
oef
Fo.1 N
!EE Fo.01 o
== .
Log
\\
e ‘\ .
Center 1.7107 GHz 2 as/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz
Trace 1
Mean 22 .42 dBm
Peak 29.40 dBm
Crest 6.98 dB
10 % 3.14 dB
1% 5.48 dB
1% 6.35 dB
.01 % 6.67 dB
Date: 5.MAR.2024 12:16:36
LTE band 4, 1.4MHz Bandwidth,QPSK
® REW 10 MHz
Ref 30 dBm “Att 40 am AQT 6.25 ms
orrder 1 af)
N
Fo.01 o
== \ v
Lo

Fie-a \

3pB

Center 1.7325 GHz 2 as/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 23.54 dBm
Peak 29.44 dBm
Crest 5.90 dB

10 % 2.76 dB

1% 4.65 dB
10% 5.32 dB
.01 % 5.71 dB

Date: 5.MAR.2024 11:11:05

Mean Pwr + 20 dB

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China,401336
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LTE band 4 , 1.4MHz Bandwidth,16QAM

® REW 10 MHz
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Ref 30 dBm «Att 40 aB AOT 6.25 ms
T R
Fo.1 N
!EE Fo.01 o
== .
Log
F1E-4 \ -
e I .
Center 1.7325 GHz 2 as/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz
Trace 1
Mean 22.28 dBm
Peak 28.88 dBm
Crest 6.60 dB
10 % 3.04 dB
1% 5.06 dB
1% 6.03 dB
.01 % 6.41 dB
Date: 5.MAR.2024 11:11:22
LTE band 4, 1.4MHz Bandwidth,QPSK
® REW 10 MHz
Ref 30 dBm “Att 40 am AQT 6.25 ms
orrder 1 af)
N
Fo.01 o
== \ v
Lo
WEEmE!
ko
\ 308

Center 1.7543 GHz 2 as/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 23.64 dBm
Peak 29.14 dBm
Crest 5.50 dB

10 % 2.72 dB

1% 4.58 dB
10% 5.10 dB
.01 % 5.32 dB

Date: 5.MAR.2024 11:11:40

Mean Pwr + 20 dB

Chongqing Academy of Information and Communication Technology
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LTE band 4 , 1.4MHz Bandwidth,16QAM

® REW 10 MHz

Ref 30 dBm *Att 40 dB AQT 6.25 ms

Fie-a \

bae
' aos

Center 1.7543 GHz 2 am/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 22.69 dBm
Peak 29.21 dBm
Crest 6.52 dB

10 % 3.11 dB

1% 5.22 dB
.10% 6.03 dB
.01 % 6.35 dB

Date: 5.MAR.2024 11:11:54

Chongqing Academy of Information and Communication Technology
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LTE Band 4, 3MHz
PAPR (dB)
Frequency (MHz) RB
QPSK 16QAM
1711.5 100%,0 5.54 6.41
1732.5 100%,0 5.45 6.09
1753.5 100%,0 5.26 6.19
LTE band 4 , 3MHz Bandwidth,QPSK
® REW 10 MHz
:\wg;@( )
BTN .

Center 1.7115 GHz 2 as/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 23.54 dBm
Peak 29.54 dBm
Crest 6.00 dB

10 % 2.60 dB

1% 4.71 dB
10% 5.54 dB
.01 5.87 dB

Date: 5.MAR.2024 11:12:55

Chongqing Academy of Information and Communication Technology
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LTE band 4 , 3MHz Bandwidth,16QAM

® REW 10 MHz

CAICT
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Ref 30 aBm «Att 40 aB AOT 6.25 ms
oef
Fo.1 N
!EE Fo.01 o
== o
Log
!
ki
l .
Center 1.7115 GHz 2 as/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz
Trace 1
Mean 22 .42 dBm
Peak 29.54 dBm
Crest 7.12 dB
10 % 3.04 dB
1 % 5.35 dB
1% 6.41 dB
.01 % 6.79 dB
Date: 5.MAR.2024 11:13:08
LTE band 4 , 3MHz Bandwidth,QPSK
® REW 10 MHz
Ref 30 aBm «Att 40 aB AQT 6.25 ms
\quy@( )
Fo.1 N
Fo.01 o
== \ L
Lo
o
308
Center 1.7325 GHz 2 an/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 23.72 dBm
Peak 29.79 dBm
Crest 6.08 dB

10 % 2.60 dB

1% 4.65 dB
10% 5.45 dB
.01 % 5.80 dB

Date: 5.MAR.2024 11:13:29
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® REW 10 MHz

Ref 30 dBm *Att 40 dB AQT 6.25 ms

N
\
\ .

Center 1.7325 GHz 2 am/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 22 .52 dBm
Peak 29.58 dBm
Crest 7.06 dB

10 % 2.98 dB

1% 5.13 dB
.10% 6.09 dB
.01 % 6.60 dB

Date: 5.MAR.2024 11:13:44

LTE band 4 , 3MHz Bandwidth,QPSK

& rew 10 s
o
o
-

\ —_—
Lo \
La

\ a0

Center 1.7535 GHz 2 as/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 23.60 dBm
Peak 29.36 dBm
Crest 5.75 dB

10 % 2.56 dB

1% 4.55 dB
10% 5.26 dB
.01 % 5.54 dB

Date: 5.MAR.2024 11:14:04

Chongqing Academy of Information and Communication Technology
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LTE band 4 , 3MHz Bandwidth,16QAM

A

Date:

RBW 10 MHz

Rof 30 dem “ace 40 an aor 6.25 ms
ot e

ko2

Lo.ox

S \

S \

b [

Center 1.7535 GHz 2 an/ [TR————

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 22.51 dBm
Peak 29.36 dBm
Crest 6.84 dB

10 % 3.04 dB

1% 5.29 dB
.10% 6.19 dB
.01 % 6.57 dB

5.MAR.2024 11:14:19

Chongqing Academy of Information and Communication Technology
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LTE Band 4, 5SMHz
PAPR (dB)
Frequency (MHz) RB
QPSK 16QAM
1712.5 100%,0 5.54 6.38
1732.5 100%,0 5.32 6.03
1752.5 100%,0 5.35 6.22
LTE band 4 , SMHz Bandwidth,QPSK
® REW 10 MHz
=
BTN .

La
‘{ som

Center 1.7125 GHz 2 as/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 23.51 dBm
Peak 29.82 dBm
Crest 6.31 dB

10 % 2.53 dB

1% 4.65 dB
10% 5.54 dB
.01 5.96 dB

Date: 5.MAR.2024 11:15:22
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LTE band 4 , SMHz Bandwidth,16QAM

® REW 10 MHz

CAICT
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Ref 30 aBm «Att 40 aB AOT 6.25 ms
oef
Fo.1 N
!EE Fo.01 o
== o
Log
}
ki
1 .
Center 1.7125 GHz 2 as/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz
Trace 1
Mean 22 .48 dBm
Peak 29.75 dBm
Crest 7.27 dB
10 % 2.98 dB
1 % 5.29 dB
1% 6.38 dB
.01 % 6.89 dB
Date: 5.MAR.2024 11:15:35
LTE band 4 , SMHz Bandwidth,QPSK
® REW 10 MHz
Ref 30 aBm «Att 40 aB AQT 6.25 ms
\quy@( o)
Fo.1 N
Fo.01 o
== \ L
Lo
o
308
Center 1.7325 GHz 2 an/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 23.57 dBm
Peak 29.65 dBm
Crest 6.08 dB

10 % 2.47 dB

1% 4.49 dB
10% 5.32 dB
.01 % 5.74 dB

Date: 5.MAR.2024 11:15:52
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LTE band 4 , SMHz Bandwidth,16QAM

® REW 10 MHz
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Ref 30 dBm «Att 40 aB AOT 6.25 ms
o+
e N
!EE Fo.01 o
== .
Log
F1E-4 \ -
e
\ .
Center 1.7325 GHz 2 as/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz
Trace 1
Mean 22 .57 dBm
Peak 29.37 dBm
Crest 6.80 dB
10 % 2.92 dB
1% 5.03 dB
1% 6.03 dB
.01 % 6.47 dB
Date: 5.MAR.2024 11:16:10
LTE band 4 , 5SMHz Bandwidth,QPSK
® REW 10 MHz
Ref 30 dBm “Att 40 am AQT 6.25 ms
\quy@( =
Fo.1 N
Fo.01 o
== \ v
Lo
ko
308
Center 1.7525 GHz 2 an/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 23.63 dBm
Peak 29.85 dBm
Crest 6.22 dB

10 % 2.47 dB

1% 4.55 dB
10% 5.35 dB
.01 % 5.67 dB

Date: 5.MAR.2024 11:16:28
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LTE band 4 , SMHz Bandwidth,16QAM

%

RBW 10 MHz

Ref 30 dam wact 40 am AT 6.25 ms
\\gjh as)
oo
<
. \
biga \
bie \
conter 1.7525 oz 2 e/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples: 100000, Usable BW: 11.2MHz
Trace 1
Mean 22.54 dBm
Peak 29.43 dBm
Crest 6.89 dB
10 % 2.95 dB
1% 5.22 dB
1% 6.22 dB
.01 % 6.60 dB
Date: 5.MAR.2024 11:16:47
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LTE Band 4, 10MHz
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PAPR (dB)
Frequency (MHz) RB
QPSK
1715 100%,0 5.42
1732.5 100%,0 5.22
1750 100%,0 5.22

LTE band 4 , 10MHz Bandwidth,QPSK

%

t 40 aB AQT 6.25 ms

\\

1

Center 1.715 GHz

2 as/

Complementary Cumulative Distribution Function

NOF samples: 100000, Usable BW: 11.2MHz

Trace 1

Mean 23.43 dBm

Peak 29.96 dBm
Crest 6.54 dB
10 % 2.40 dB
1% 4.49 dB
.18 5.42 dB
.01 5.99 dB

Date: 5.MAR.2024 11:17:46

Mean

Pwr +

20 dB
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LTE band 4 , 10MHz Bandwidth,QPSK

® REW 10 MHz

oreder 1 am

Center 1.7325 GHz 2 am/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 23.69 dBm
Peak 29.86 dBm
Crest 6.17 dB

10 % 2.34 dB

1% 4.36 dB
.10% 5.22 dB
.01 % 5.80 dB

Date: 5.MAR.2024 12:17:35

LTE band 4 , 10MHz Bandwidth,QPSK

® REW 10 MHz

oreder 1 am

3pB

3pB

Center 1.75 GHz 2 as/ Mean Pwr +

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 23.63 dBm
Peak 29.93 dBm
Crest 6.29 dB

10 % 2.37 dB

1% 4.36 dB
10% 5.22 dB
.01 % 5.83 dB

Date: 5.MAR.2024 11:18:42

20 daB
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LTE Band 4, 15SMHz
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PAPR (dB)
Frequency (MHz) RB
QPSK
1717.5 100%,0 4.55
1732.5 100%,0 4.46
1747.5 100%,0 4.49

LTE band 4 , 15MHz Bandwidth,QPSK

%

t 40 aB AQT 6.25 ms

orrdet )
Fo.01
==
Lo
\\
L. ‘
er 1.7175 cHz 2 an/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz
Trace 1
Mean 22.46 dBm
Peak 27.56 dBm
Crest 5.10 dB
10 % 2.76 dB
1% 4.04 dB
.18 4.55 dB
.01 4.90 dB

Date: 5.MAR.2024 11:19:41
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LTE band 4 , 15MHz Bandwidth,QPSK

® REW 10 MHz

Ref 30 dBm *Att 40 dB AQT 6.25 ms

\\gjh

1 an|

\ TDF
Fie-a \

bae
[ aos

Center 1.7325 GHz 2 am/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 22 .65 dBm
Peak 27.61 dBm
Crest 4.96 dB

10 % 2.79 dB

1% 3.97 dB
.10% 4.46 dB
.01 % 4.74 dB

Date: 5.MAR.2024 11:20:00

LTE band 4 , 15MHz Bandwidth,QPSK

% e 10 =
Ref 30 dBm “att 40 aB AQT 6.25 ms
-&F’#@t 1 B
e N
ser
oot
E=R

i

\ -
- \
=

W{ ao8

Center 1.7475 GHz 2 as/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 22.70 dBm
Peak 27.95 dBm
Crest 5.24 dB

10 % 2.76 dB

1% 4.01 dB
10% 4.49 dB
.01 % 4.81 dB

Date: 5.MAR.2024 11:20:17
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LTE Band 4, 20MHz
PAPR (dB)
Frequency (MHz) RB
QPSK

1720 100%,0 5.16

1732.5 100%,0 5.10

1745 100%,0 5.13

LTE band 4 , 20MHz Bandwidth,QPSK

A4 B 10 Mz
Ref 30 dBm t 40 an AQT 6.25 ms
\OW{L@( an
Fo.1
Fo.o1
-
\\
L. \
Center 1.72 Gz 2 as/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz
Trace 1
Mean 21.32 dBm
Peak 27.09 dBm
Crest 5.77 dB
10 % 3.14 dB
1% 4.46 dB
1% 5.16 dB
.01 5.54 dB

Date: 5.MAR.2024 11:21:21
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LTE band 4 , 20MHz Bandwidth,QPSK

® REW 10 MHz

T
—
o o
Fim- v

3pB

Center 1.7325 GHz 2 am/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 21.61 dBm
Peak 27.54 dBm
Crest 5.93 dB

10 % 3.14 dB

1% 4.46 dB
.10% 5.10 dB
.01 % 5.54 dB

Date: 5.MAR.2024 11:21:39

LTE band 4 , 20MHz Bandwidth,QPSK

& rew 10 s
P a———
]
o o
-

\
\
.

1 aos

Center 1.745 GHz 2 as/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 21.48 dBm
Peak 27.17 dBm
Crest 5.69 dB

10 % 3.17 dB

1% 4.42 dB
10% 5.13 dB
.01 % 5.48 dB

Date: 5.MAR.2024 11:21:59
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LTE Band 13, SMHz

PAPR (dB)
Frequency (MHz) RB
QPSK 16QAM
779.5 100%,0 4.62 5.42
782 100%,0 4.87 5.71
784.5 100%,0 4.90 5.71
LTE band 13 , 5SMHz Bandwidth,QPSK
N .

Lo
\ -

=
{ som

Center 779.5 MHz 2 as/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 24.81 dBm
Peak 29.81 dBm
Crest 4.99 dB

10 % 2.37 dB

1% 4.04 dB
10% 4.62 dB
.01 4.87 dB

Date: 5.MAR.2024 11:23:00
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® REW 10 MHz
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Ref 30 dBm “Att 40 am AQT 6.25 ms
ef oo e
Fo.1 N
!EE Fo.01 o
== \ v
-
o ———
e \ .
Center 779.5 MHz 2 as/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz
Trace 1
Mean 23.92 dBm
Peak 29.81 dBm
Crest 5.89 dB
10 % 2.88 dB
1% 4.71 dB
1% 5.42 dB
.01 % 5.74 dB
Date: 5.MAR.2024 11:23:18
LTE band 13 , SMHz Bandwidth,QPSK
A4 REW 10 Mz
Ref 30 dBm “Att 40 am AQT 6.25 ms
ortder 0.8 |m
L -
!EE Fo.01 o
== \ v
-

\

Fie-a \

i l

3pB

Center 782 MHz 2 as/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 24.93 dBm
Peak 30.23 dBm
Crest 5.30 dB

10 % 2.40 dB

1% 4.23 dB
10% 4.87 dB
.01 % 5.16 dB

Date: 5.MAR.2024 12:26:41

Mean Pwr + 20 dB

Chongqing Academy of Information and Communication Technology
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LTE band 13 , SMHz Bandwidth,16QAM

® REW 10 MHz

Ref 30 dBm «Att 40 aB AOT 6.25 ms
rrder 0.5 B
255
e N
!E= Fo.01 o
== \ v
Log
. DF
e
1 .
Center 782 Miz 2 as/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz
Trace 1
Mean 23.96 dBm
Peak 30.30 dBm
Crest 6.34 dB
10 % 2.92 dB
1% 4.87 dB
1% 5.71 dB
.01 % 6.06 dB
Date: 5.MAR.2024 12:26:54
LTE band 13 , SMHz Bandwidth,QPSK
A4 REW 10 Mz
Ref 30 dBm “Att 40 am AQT 6.25 ms
ortder 0.8 |m
Fo.1 N
!EE Fo.01 o
== \ v

i

\ or
Fiea \
-

{ 308

Center 784.5 MHz 2 as/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 24.88 dBm
Peak 30.35 dBm
Crest 5.47 dB

10 % 2.37 dB

1% 4.23 dB
10% 4.90 dB
.01 % 5.26 dB

Date: 5.MAR.2024 12:27:11
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LTE band 13 , SMHz Bandwidth,16QAM

® REW 10 MHz

Ref 30 dBm *Att 40 dB AQT 6.25 ms

o oo

- \
bae
} aos

Center 784.5 MHz 2 am/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 23.89 dBm
Peak 30.42 dBm
Crest 6.53 dB

10 % 2.88 dB

1% 4.87 dB
.10% 5.71 dB
.01 % 6.12 dB

Date: 5.MAR.2024 12:27:26
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LTE Band 13, 10MHz
PAPR (dB)
Frequency (MHz) RB
QPSK
782 100%,0 4.90
LTE band 13, 10MHz Bandwidth,QPSK
® RBW 10 MHz
Ref J:fj;j:‘ — * Attt 40 dB AQT 6.25 ms
- N
Trace 1
Mean 24.79 dBm
Peak 30.51 dBm
Crest 5.72 dB
10 ¢ 2.34 dB
1% 4.17 dB
.1 %  4.90 dB
.01 %  5.38 dB
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ANNEX A EUT Photos
See the document” 24B02W000008-External Photos”.
See the document” 24B02W000008-Internal Photos .
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ANNEX B Deviations from Prescribed Test Methods

No deviation from Prescribed Test Methods.

#*+*END OF REPORT***
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